Client

Client Reference
Project No.

Lab 1D

Note: The USCS sym

eotechnics

INTEGRITY IN TESTING

ATTERBERG LIMITS

PALL C. RIZZO

TAUM SAUK 08-3551

2006-060-01
2006-060-01-69

bol used with this test refers only to the minus No. 40
graph page far the complete material description .

sieve material. See the "Sieve and Hydromelar Analysis”

ASTM D 4318-38 | AASHTO TE9 (SOF - S4A)

Boring No. TS-SOIL-02
Depth (in} 7-12
Sample No. 5-2

REDDISH BROWN FAT CLAY
| Minus No. 40 sieve material, Alrdried)

Soll Description

Liquid Limit Test 1 2 3
M
Tare Number 16 26 27 u
Wt of Tare & WS (gm) 39.30 42.18 42.97 L
WWt. of Tare & DS (gm) 32.01 k) | 34,55 T
Wi. of Tare (am} 19.06 17.80 20.48 |
Wi, of Water (gm} 7.3 8.9 B4 P
Wt of DS (gm) 13.0 15.4 141 Q0
|
Maoisture Content (%) 56.3 57.6 59.8 N
Number of Blows 35 28 22 T
Plastic Limit Test 1 2 Range Test Results
Tare Number 48 53 Liquid Limit (%) 59
Wi of Tare & WS (gm) 24 .27 25.48
Wit. of Tare & DS (gm) 2311 24.21 Plastic Limit (%) 23
Wi, of Tare (gm) 18.15 18,82
Wi, of Water (am) 1.2 1.3 Plasticity Index (%) 36
\Wit. of DS {gm) 5.0 54
uUscs symbol CH
Moisture Content (%) 234 236 0.2
Note: The acceptable range of the two Moisture contentsis+ 2.6
Flow Curve Plasticity Chart
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Tested By  BS Date 3/1/06 Checked By “'VFF) pate 2~ -0,
page 1of 1 DCM: CT-54B DATE: 101801 REVISION: 2
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eotechnics

INTEGRITY IN TESTING

DIRECT SHEAR
ASTM D 3080-04 (SOP-821)
Client PAUL C. RIZZO & ASSOC. Boring No. TS-50IL-02
Client Reference TAUM SAUK 06-3551 Depth (in) 7-12
Project No. 2006-060-01 Sample No. 8-2
Lab ID 2006-060-01-69 \iisual Description BROWN AND REDDISH GRAY

MOTTLED CLAY
sample Conditions:  UNDISTURBED, INUNDATED AND DOUELE DRAINED

Maximum Shear Normal
Stress (psi) Stress (psi) Overall Regression Analysis
15.37 (1) 20 Slope = 0.39
25.87 (2) 40 G = 8.48
30.97 (3) 60 o1 = 21.3 degrees
Selected Shear Mormal
Points Stress {psi) Stress (psi) Selected Points Regression
1 15.37 20 Slope = 0.39
3 3097 &0 c = 7.58

i = 21.3  degrees
SHEAR STRESS vs. NORMAL STRESS
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Shear Stress (psi)
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o 10 20 30 40 50 60 7O 80 a0
Wormal Stress (psi)

Note: Graph not to scale

Tested By ™ Date  2/28/06 Approved By @ Date 2 /. =
page 1of 5 DEN: CT-521 DATE: 121205 REV: 4 - Ay Docurmenty\DSHEAR\PCRZ006-060-01-8505 wisFINAL PLOT
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Client
Client Reference
Project No.

Lab ID

Sample Conditions:

TAUM SAUK 06-3551

2006-080-01
2006-060-01

eotechnics

INTEGRITY IM TESTING

DIRECT SHEAR
ASTM D 3080-04 (SOP-821)
PAUL C. RIZZO & ASSOC. Boring No. TS-50IL-02
Depth (in) 7-12
Sample No. 8-2
-69 Visual Description BROWN AND REDDISH GRAY
MOTTLED CLAY

UNDISTURBED, INUNDATED AND DOUBLE DRAINED

Maximum Shear Marmal
Stress (psi) Stress (psi) Overall Regression Analysis
15.37 (1) 20 Slope = 0.38
25.87 (2) 40 C = 8.48
30.87 (3) 60 O 21.3 degrees
Selected Shear Mormal
Points Stress (psi) Stress (psi) Selected Points Regression
1 15.37 20 Slope = 0.39
3 30.97 60 c = 7.58
O = 21,3 degrees
. S - e s 4.
SHEAR STRESS vs. NORMAL STRESS
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Note: Graph not to scale
Tested By ™ Date  2/28/06 Approved By  pR Date 2 /3 £ !g) ;,
page 1of 3 DCN: CT-521 DATE: 12/12/05 REV: 4 - CAAMy Documents\RSHEARPCR2008.060-01-0005 x s FNAL PLOT
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eotechnics

INTEGRITY [N TESTING

DIRECT SHEAR
ASTM D 3080-04 (SOP-S21)

Client PAUL C. RIZZO & ASSOC. Boring No. TS-S0IL-02

Client Reference TAUM SAUK 06-3551 Depth (in) 7-12

Project No. 2006-060-01 Sample No. §-2

Lab ID 2006-060-01-69 Visual Descripion BROWN AND REDDISH GRAY
MOTTLED CLAY

Sample Conditions: UNDISTURBED, INUNDATED AND DOUBLE DRAINED

SHEAR STRESS vs. HORIZONTAL DISPLACEMENT
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Horizontal Displacement {in.)
—a—20 psi ——40 psi —+—B0 psi
TestedBy TM  Date 2/28/06  Approved By pg pate 2J28/0
page 2 of § DCN: CT-521 DATE: 1212105 REV: 4 cw;«nn:mmummnwpmmmmmanﬂm
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DIRECT SHEAR

eotechnics

INTEGRITY IN TESTING

ASTM D 3080-04 (SOP-521)
Client PAUL C. RIZZO & ASSOC. Boring Mo. T5-S0IL-02
Client Reference TAUM SAUK 08-3551 Depth (in) 7-12
Project No. 2006-060-01 Sample Mo. 5-2
Lab ID 2006-060-01-69 Visual Description BROWN AND REDDISH GRAY
MOTTLED CLAY
Sample Conditions: UNDISTURBED, INUNDATED AND DOUBLE DRAINED
Machine ID # G 783 SHEAR BOX DATA
Wht.of Wet Specimen & Ring(gm) B05.83 Specific Gravity (Assumed) 2.70
Weight of Ring (am) 457.26 Volume of Solids{cc) 432
Weight of Wet Specimen (gm) 148.57 Initial Consolidation Dial Reading (in.) 0.0
Initial Specimen Height (in) 1 Final Consolidation Dial Reading (in.) 0.0266
Specimen Diameter (in) 2.5 Correcied Final Cons. Reading (in.) 0.0208
Wet Density (pcf) 115.3 Void Ratio Before Consolidation 0.86
Dry Density (pcf) 90.5 Void Ratio After Consolidation D.82
Moisture Content Before Test After Test Testing Parameters
Tare ID 1309 D-1
Wit. Vet Soil & Tare (gm) 165.81 183.64 MNormal Stress(psi) 20
Wt. Dry Soil & Tare (gm) 138.238 148.06
Wit. Tare (gm) 38.19 34 68 Sirain Rate(in/min) 0.00144
Wi, of Water (gm) 27.43 35,58
Wi. of Dry Soll (gm) 100.19 113.28 Machine Deflection {in.) 0.0058
Moisture Content (%) 274 3.4
“— — _______5 — ——
= Vertical
Harizontal Shear Shear Vertical Dial Displacement  Shear To
Displacement Force Siress Reading (+)incr,(-Jdecr  Mormal
(in) {lbs) {psi) {in} {in} Ratlo
0.000 0.0 0.00 0.0000 0.0000 0.00
0.005 13.3 2.72 -0.0002 0.0002 0.14
o010 22.7 4,63 -0.0002 0.0002 0.23
0.015 30.3 6.18 0.0003 -0.0003 0.31
0.020 37.0 7.53 0.0005 -0.0005 0.38
0.026 432 8.80 0.0008 -0.0008 0.44
0.036 53.4 10.89 0.0012 -0.0012 0.54
0.052 B3.3 12.89 0.0016 -0.0016 0.64
0.083 65.9 13.42 0.0019 -0.0019 0.67
0.078 67.6 13.78 0.0021 -0.0021 0.69
0.104 £§9.8 14.22 0.0023 -0.0023 0.71
0.125 T0.7 14.40 0.0026 -0.0028 072
0.140 707 14.41 0.0031 -0.0031 0.72
0.166 TiA 14.49 0.0034 -0.0034 0.72
0.182 70.8 14.42 0.0034 -0.0034 0.72
0.202 718 14.62 0.0033 -0.0033 073
0.223 72.8 14.83 0.0034 -0.0034 0.74
0.259 74.2 15.12 0.0034 -0.0034 0.76
0.299 75.0 15.29 0.0034 -0.0034 0.78
0.331 75.5 15.37 0.0033 -0.0033 0.77
0.361 75.0 15.27 0.0035 -0.0035 0.76
0.391 746 15.20 0.0034 -0.0034 0.76
0.427 74.0 15.07 0.0033 -D.0033 0.75
0.4B3 73.4 14.95 0.0032 -0.0032 0.75
0.505 72.8 14.85 0.0031 -0.0031 0.74
Tested By ™  Dale 2/24/06  Input Checked By =y} Date 2-2%8-
page 3af 3 DCN: ©T-821 DATE: 12112/05 REV: 4 CAMy Documenis O SHEARYPCRA00-080-01- 0805 xis] Shae!t
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eotechnics

INTEGRITY [N TESTING

DIRECT SHEAR
ASTM D 3080-04 (SOP-521)
Client PAUL C. RIZZO & ASSOC. Boring No. TS-50IL-02
Client Reference TAUM SAUK 06-3551 Depth (in) 7-12
Project No. 2008-060-01 Sample No. 5-2
Lab ID 2006-080-01-62 Visuzl Descnption BROWN AND REDDISH GRAY
MOTTLED CLAY
Sample Conditions: UNDISTURBED, INUNDATED AND DOUBELE DRAINED
Machine ID # G 783 SHEAR BOX DATA
Wt.of Wet Specimen & Ring(gm) 3484 Spacific Gravity (Assumed) 270
Weight of Ring (gm) 203.55 Velume of Solids{cc) 42.0
Weight of Weat Specimen (gm) 144.85 Initial Consolidation Dial Reading (in.) 0.0
Initial Specimen Height (in) 1 Final Consclidation Dial Reading (in.) 0.0334
Specimen Diameter (in} 2.5 Corrected Final Cons. Reading (in.) 0.0260
Wet Density (pcf) 112.4 Void Ratio Before Consolidation 0.82
Dry Density (pcf) B7.9 Void Ratio After Consolidation C.87
Moisture Content Before Test After Test Tesﬁng Parameters
Tare ID D3 T-16
Wi Wet Soil & Tare (gm) 215.14 236.48 Mormal Stress(psi) 40
Wit. Dry Soil & Tare (am) 176.12 201.82
Wht. Tare (gm) 35.08 92.68 Strain Rate(in/min) 0.00144
Wi, of Water (gm) 39.02 34.56
WA, of Dry Soil (gm) 140.06 109.24 Machine Deflection (in.)  0.0074
Moisture Content (%) 278 31.6
—_— = = - — g Nl — o Vertical ————
Horizontal Shear Shear \ertical Dial Displacement  Shear To
Displacement Force Stress Reading {+Jincr,i-Jdecr  Mormal
{in) (lbs) {psi) {im) {in) Ratio
0.000 0.0 0.00 0.0000 0.0000 0.00
0.004 136 2.78 0.0003 -0.0003 0.07
0.008 35.7 7.27 0.0003 -0.0003 0.18
0.013 53.9 10.88 0.0001 -0.0001 0.27
0.018 704 14.33 0.0001 -0.0001 0.36
0.033 104.3 21.26 -0.0001 0.0001 0.53
0.048 119.0 24.23 0.0000 0.0000 0.61
0.059 123.3 25.11 -0.0002 0.0002 0.63
0.074 126.0 25.67 0.0007 -0.0007 0.64
0.084 127.0 25.87 0.0012 -0.0012 0.65
0.099 126.7 25.80 0.0018 -0.0018 0.65
0.118 1253 25.53 0.0023 -0.0023 0.64
0.135 124.4 25.34 0.0026 -0.0026 0.63
0.161 122.7 25.00 0.0030 -0.0030 0.63
0.176 122.0 24.85 0.0032 -0.0032 062
0.197 121.5 24.76 0.0034 -0.0034 082
0.216 121.0 24.66 0.0038 -0.0038 0.62
0.242 120.3 24,52 0.0042 -0.0042 0.61
0.273 120.3 24.50 0.0042 -0.0042 0.61
0.324 118.3 24.30 0.0045 -0.0045 0.61
0.355 119.9 24,43 0.0048 -0.0046 0.81
0.386 120.2 24.49 0.0044 -0.0044 0.61
0.432 119.7 24.38 0.0059 -0.0059 0.61
0.468 118.6 24.16 0.0082 -0.0082 0.60
0.504 118.0 24.05 0.0062 -0.0062 0.80
Tesled By ™M  Date 2727706 Input Checked By Date a-
page 4 of 5 DCMN: CT-521 DATE: 1211205 REV: 4 oty Documants SHEAR PR 2008-060-01-8005 x5 SECOND
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eotechnics

DIRECT SHEAR INTEGRITY IM TESTING
ASTM D 3080-04 (SOP-S21)

Client PAUL C. RIZZO & ASSOC. Boring Nao. TS-S0IL-02
Client Reference TAUM SAUK 08-3551 Depth (in) 7-12
Project No. 2006-080-01 Sample No. 5-2
Lab 1D 2006-060-01-69 Visual Description BROWN AND REDDISH GRAY
MOTTLED CLAY
Sample Conditions: UNDISTURBED, INUNDATED AND DOUBLE DRAINED
nachine 1D # G 783 SHEAR BOX DATA
Wt.of Wet Specimen & Ring{gm) 601,13 Specific Gravity (Assumed) 270
Weight of Ring (gm) 45726 Volume of Solids{cc) 418
Weight of Wet Specimen (gm) 143.87 initial Consolidation Dial Reading (in.) 0.0
initial Specimen Height (in) 1 Final Consalidation Dial Reading (in.) 0.0291
Specimen Diameter (in) 25 Correcled Final Cons. Reading (in.) 0.0303
Wet Density (pcf) 111.7 Void Ratio Before Consolidation 0.93
Dry Density (pcf) 87.1 Void Ratio After Consolidation 0.88
M —
Moisture Content Before Test After Test Testing Parameters
-— e —— | —— e e P——
Tare ID 1349 o-7
Wit. Wet Soil & Tare (gm) 140,74 185.75 Normal Stress(psi) 60
Wt. Dry Soil & Tare (gm) 118.20 152.18
Wi, Tare (gm) 38.18 4224 Strain Rate(in/min) 0.00144
Wt. of Water {am) 22.54 33.56
Wt, of Dry Soil (gm) B0.02 109.95 Machine Deflection (in.) 0.0088
Moisture Content (%) 28.2 30.5
Vertical
Harzontal Shear Shear Vertical Dial Displacement  Shear To
Displacemant Force Siress Reading (vjincr (-jdecr  Mormal
(in} (Ibs) (psi) {in] (in) Ratio
0.000 0.0 0.00 0.0000 0.0000 0.00
0.004 17.0 3.46 0.0001 -0.0001 0.06
D.00g 3286 6.63 0.0001 -0.0001 0.1
p.013 48.0 9.78 0.0001 -0.0001 0.16
0.018 58.7 11.85 0.0001 -0.0001 0.20
0.032 84.0 1712 0.00320 -0.0030 0.28
0.046 103.4 21.06 0.0062 -0.0062 0.35
0.0586 113.6 2314 0.0081 -0.0081 0.39
0.070 126.1 25.69 0.0105 -0.0105 0.43
0.095 1414 28.80 0.0149 -0.0148 0.48
0.115 148.5 30.25 0.0170 -0.0170 0.50
0.130 152.0 30.97 0.0184 -0.0184 0.52
0.145 152.0 30.97 0.0195 -0.0195 0.52
0.155 151.8 30.93 0.0199 -0.0199 0.52
0170 148.4 30.23 0.0203 -0.0203 0.50
0.190 1448 29.50 0.0208 -0.0208 0.49
0.211 143.0 2913 0.0212 -0.0212 0.49
0,246 138.8 28.28 0.0217 -0.0217 0.47
0.286 135.4 27.58 0.0222 -0.0222 0.46
0.317 1329 27.07 0.0223 -0.0222 0.45
0.347 130.6 26.60 0.0225 -0.0225 0.44
0.377 129.7 26.42 0.0226 -0.0226 0.44
0.412 129.3 26.33 0.0227 -0.0227 0.44
0.452 1278 26.03 0.0228 -0.0228 043
0.503 126.1 25.69 0.0229 -0.0229 0.43
Tested By T™M  Date 5723/06  Input Checked By (= (U Date a.- 2.8-06
page 5of 5 DCN: CT-521 DATE: 1212005 REV: 4 CiAMy Documents\CSHEARYPCR2006-080-01-6608 s THIRD

£as Bemddarl Avannas » Fast Pittshurah. PA 15112 = 412'323"?6[’[’ + FAX 412-823-8999 - wagﬂn'lﬂ{.‘lhﬂiﬁ.nﬂi



eotechnics

INTEGRITY IN TESTING

PHOTOGRAPH
Client PAUL C. RIZZO & ASSOCIATES, INC. Baoring No.. TS-50IL-02
Client Project TAUM SAUK 06-3551 Depth (ft.) 12-19
Project No. 2006-060-01 Sample No. 53

Lab ID 2006-060-01-70

SAMPLE: AFTER CU

544 Braddock Avenue = East Piltsburgh, PA 15112 = 412-823-7600 * FAX 412-823-8939 » www.geotechnics.net



eotechnics

INTEGRITY IN TESTING

PHOTOGRAPH
Client PAUL C. RIZZO & ASSOCIATES, INC. Boring Mo.. T8-S0IL-02
Client Project TAUM SAUK 08-3551 Depth (ft.) 12-18
Project No. 2006-060-01 Sample No. s-3

Lab ID 2006-060-01-70

544 Braddock Avenus = East Pittsburgh, PA 15112 = 412-823-7600 +« FAX 412-823-8999 www.geotechnics.net



eotechnics

|NTEGRITY IM TESTING

SIEVE ANALYSIS
ASTM D 422-83/AASHTO T&s-00 (SOP-83)
Client PAUL C. RIZZO Boring No. T5-S0IL-02
Client Reference TAUM SAUK 08-3551 Depth (in) 12-19
Project No. 2006-060-01 Sample No. S-3
Lab ID 2006-060-01-70 Soil Color REDDISH EROWN
SIEVE ANALYSIS HYDROMETER
uscs gravel | sand | silt and clay
- 2 gt A" 34" ?-‘B" #4 #10 #20 #40 #140 #2100
ek 1750 E 5 N i ? r |
.'!,'i!|| | r‘”l |
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I
20 p ', i |
1 | 1 | !
oL
l!!'l | |
e '
u||||.||| ] | I || l ] i
1000 100 10 vy =i0 0.1 0.01 0.001
Particle Diameter (mm)
Uscs Symbol CH, TESTED
USCS Classification FAT CLAY WITH SAND

Tested By

JP Date 2/27/06 Checked By \A”Fj

pate J-1-Ole

page 1of 2

pCN: CT-53C DATE 6-25-88 REVISION: 2
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eotechnics

INTEGRITY IN TESTING

WASH SIEVE ANALYSIS
ASTM D 422-63/AASHTO T88-00 (SOP-53)
Client PAUL C. RIZZO Boring No. TS-S0OIL-02
Client Reference TAUM SAUK 06-3551 Depth (in) 12-18
Project No, 20086-060-01 Sample No. S-3
Lab ID 2006-060-01-70 Soil Color REDDISH BROWN
[ Moisture Content of Passing 3/4" Material Water Content of Retained _3/4" Material
Tare No. 685 Tare No. NA
Wgt. Tare + Wet Specimen {gm) 7590.40 Wagt.Tare + Wel Specimen {gm) MA
\Wat.Tare + Dry Specimen {gm) 569.10 Wat. Tare + Dry Specimen (gm}) MA
Weight of Tare (gm) 98.37 Weight of Tare (gm) MA
Weight of Water (gm) 121.30 Weight of Water (gm) MA
Weight of Dry Soil (gm) 570.73 Weight of Dry Soil (gm) NA
[Moisture Content (%) 21.3 Moisture Content (%) NA
Wel Weight -3/4" Sample {am) NA Weight of the Dry Specimen (gm) 570.73
Dry Weight - 3/4" Sample {gm) 115.7 Weight of minus #200 material (am) 454 99
Wet Weight +3/4" Sample (gm) MNA Weight of plus #200 material ({gm) 115.74
Dry Weight + 3/4" Sample (gm) 0.00
Total Dry Weight Sample (gm) NA
|_ Sieve Sieve Wat.of Soil Percent  Accumulated Percent Accumulated
Size Opening Retained Retained Percent Finer Percent
(mm) Retained Finer
(gm) (%) (%) (%) (%)
12" 300 0.00 0.00 0.00 100.00 100.00
6" 150 D.00 0.00 0.00 100.00 100.00
3 75 0.00 0.00 0.00 100.00 100.00
2" 50 0.00 0.00 0.00 100.00 100.00
112" 375 0.00 0.00 0.00 100.00 100.00
1" 25.0 0.00 0.00 0.00 100.00 100.00
a/4" 18.0 0.00 0.00 0.00 100.00 100.00
112" 12.50 0.00 0.00 0.00 100.00 100.00
/8" 9.50 0.00 0.00 0.00 100.00 100.00
#4 475 112 0.20 0.20 89.80 99.80
#10 2.00 13.41 2.35 2.55 97.45 97.45
#20 0.850 465.54 8.15 10.70 89.30 B9.30
#40 0.425 18.27 3.20 13.90 86.10 B6.10
#60 0.250 8.95 1.57 15.47 84.53 84.53
#140 0.106 17.54 3.07 18.54 81.46 81.46
#200 0.075 9.981 1.74 20.28 . 79.72 79.72
Pan_ a 454.99 — 7972 _ 100.00 B . T

TestedBy  JP Date  2/27/06 Checked By q{qg pate 3-)-Ole

page 2of 2 pCH: CT-53C DATE 62588 REVISION: 2 CWSGFFLEEEIHWKIIUJ?T.MS?IHH
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Client

Client Reference
Project No.

Lab 1D

Note: The USCS symb

eotechnics

INTEGRITY IN TESTING

ATTERBERG LIMITS
ASTM D 4318-98 | AASHTO T89 (SOP - S4A)

PAUL C. RIZZO Boring MNo. TS-S0IL-02

TAUM SAUK 06-3551 Depth (in) 12-19

2006-060-01 Sample No. S-3

2006-060-01-70 Soil Description REDDISH EROWN FAT CLAY
of used with this test refers only to the minus No. 40 { Minis Mo, 40 sieve material, Alrdried)

siove material. See the "Sleve and Hydrometer Analysis” graph page for the completa material description.

Liquid Limit Test 1 2 3
M
Tare Number 19 21 22 u
Wi, of Tare & WS (gm) 40,14 40.95 40.97 L
Wt of Tare & DS (gm) 32.86 32.41 32.3 T
Wt of Tare (gm) 19.50 1721 17.44 |
Wt. of Water (gm) 73 8.5 B.7 P
Wi, of DS (gm) 13.4 15.2 149 o
I
Moisture Content (%) 54.5 56.2 58.2 N
Number of Blows 35 26 20 T
Plastic Limit Test 1 2 Range Test Results
Tare Number 27 38 Liquid Limit (%) 57
Wt of Tare & WS (gm) 26.55 24 .38
Wt of Tare & DS (gm) 2528 23.11 Plastic Limit (%) 27
Wi, of Tare {gm) 20.49 18.24
Wit of Water (gm) 1.3 13 Plasticity Index (%) 30
Wt. of DS (gm) 4.8 48
USCS Symbol CH
Maisture Content {%) 26.5 26.6 0.1
Note: The acceptable range of the two Moisture contents is + 2.6
Flow Curve Plasticity Chart
85 e 60 -
SRR T
50 F | 1 T h 1 i . /
; 50 — r 1
= b —t @ = CL I CH /
o | £ a0 ’," /
AR AL/
; | 2™ i %
a0 = . | MH
35 | e nE. 20 " /1
30— T 4" /
10 = 2 1
2o = o j
20 | 1 11 1 ] ] J 8 . 3 ML
10 00 o/ 20 an B0 80 109
Numbsar of Blows CL- ML Liquid Limit (%)
Tested By BS Dafe  2/28/06 Checked By ‘-f\LP\ pate_3-1-0Olo
page 1af 1 DCN: CT-548 DATE: 10/B/D1 REVISION:

€ AMSOFFICE ExpeiPrintOYLIRER xla] Sheet!
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eotechnics

INTEGRITY IN TESTIMNG

CONSOLIDATED UNDRAINED TRIAXIAL TEST
WITH PORE PRESSURE READINGS
ASTM D4767-85 / AASHTO T297-84 (SOP-528)

Client PAUL C. RIZZO Baring No. TS-S0IL-02
Client Reference TAUM SAUK 06-3551 Depth(in.) 12-18
Froject No. 2006-060-01 Sample No. 5-3

Lab ID 2006-0680-01-70
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Consolidated Undrained Triaxial Test with Pore Pressure

SIN'C_I" = TAN
. i
o

cos @

o 10 20 30 40 50 B0 70 80 90 100
P, lpsi}
—@&— Max, Effec. Stress Ratio Foints — Failere Envelope —=—Test No. 4 —it— Tast No. 5 —=— Test No. &
a = 5.97 C = 6.85
o = 26.1 O = 29.35

DE} pate 3|alob

JCM Date 02/23/06 Approved By

Tested By
page 1 of 8 DCHE CT-526 DATE 6-25-68 REVISION 1
544 Braddock Avenue = East Pilisburgh, PA 15112 = 412-823-7600 « FAX 412-823-8998 » www.geotechnics.nel



eotechnics

INTEGRITY IN TESTING

CONSOLIDATED UNDRAINED TRIAXIAL TEST
WITH PORE PRESSURE READINGS
ASTM D4767-85 | AASHTO T297-84 (SOP-528)

Client PAUL C. RIZZO Eoring No. TS-S0IL-02
Client Reference TAUM SAUK 08-3551 Depthiin.) 12-19
Project No, 2006-080-01 Sample No. S-3

Lab ID 2008-060-01-70

Consolidated Undrained Triaxial Test with Pore Pressure
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CONSOLIDATED UNDRAINED TRIAXIAL TEST
WITH PORE PRESSURE READINGS
ASTM D4767-95 | AASHTO T297-84 (SOP-S28)

eotechnics

INTEGRITY M TESTING

Client PAUL C. RIZZO Boring No. T5-S0IL-02
Clignt Reference TAUM SALIK 06-3551 Cepthiin.) 12-18
Project Mo, 2008-060-01 Sample No 5-3
Lab ID 2008-080-01-70
Visual Description; BROWN & GRAY MOTTLED CLAY {UNDISTURBED}
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Client

Client Reference
Project No,

Lab ID

Visual Description:

CONSOLIDATED UNDRAINED TRIAXIAL TEST .
WITH PORE PRESSURE READINGS eotechnics

ASTM Dd?ﬁ?-gﬁ ;.&ASE‘WU T297-94 [EDE"SZE-’ IMTEGRITY IM TEESTING
FAUL C. RIZZO Baring No. TS-50IL-02
TAUM SAUK D6-3551 Depth(in.) 12-19
2006-060-01 Sample No. 5-3

2006-060-01-70

BROWN & GRAY MOTTLED CLAY {(UNDISTURBED)

Stage No. 1 INITIAL SAMPLE DIMENSIONS (in)
Test No 4
Length 1 2988 Diameter 1 1.461
PRESSURES (psi) Lengih 2 2.99 Diameter 2 1.402
Length 3 2966 Diameter 3 1.403
Cell Pressure(psi) 55.4 Avg Leng= 2982 Avo. Diam.= 1.422
Back Pressure(psi) 354
Eff. Cons. Pressure(psi) 20.0 VOLUME CHANGE
Pore Pressure Initial Burette Reading (mi) 24.0
Response (%) 2le] Final Burette Reading (ml) 224
Final Change (ml} 1.6
MAXIMUM OBLIQUITY POINTS
. Initial Dial Reading (D.R.), mils B3
P = 31.35 D.R. After Saturation, mils 24
Q = 21.34 D.R. After Consolidation, mils 108
LOAD DEFORMATION PORE PRESSURE
{LES) (INCHES) (PSI)
12.1 0.000 35.4
18.2 0.001 358
215 0.001 364
30.7 0.004 380
aT.5 0.006 39.4
536 0.014 42.6
58.1 0.017 435
64.7 0.023 44 5
733 0.034 45.5
T3 D.046 456
79.7 0.064 45.4
80.9 0.079 452
81.7 0.024 44 .9
B2.2 0103 44.8
836 0.124 44 .5
84.5 0.148 442
85.3 0.171 439
85.9 0.194 43.7
86.7 0.223 43.4
87.3 0.246 43.2
g0.4 0.278 43.1
83.2 0.298 431
94.8 0321 43.0
7.0 0.351 42.8
88.2 0.388 42,3
100.1 0.418 41.9
102.0 0.483 41.4
103.0 0.500 41.1
104.5 0.538 40.8
1086.1 0.575 406
107.7 0.628 i 40.2
Tested By JCM Dale {JEA'EEJDE Input Checked By “V‘\‘P} Date &~ } -0l
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CONSOLIDATED UNDRAINED TRIAXIAL TEST eote chn ic S

WITH PORE PRESSURE READINGS

ASTM D4767-95 / AASHTO T287-24 (SOP-528) INTEGRITY IN TESTING
Client PAUL C, RIZZO Boring Nao. TS-5CIL-02
Client Reference TAUM SAUK 06-3551 Depth{in.) 12-18
Project No. 2006-060-01 Sample No. 5-3
Lab 1D 2006-060-01-70

Visual Description: ~ BROWN & GRAY MOTTLED CLAY (UNDISTURBED)

Fﬂ'ecﬁve Confining Pressure (psi) 20.0 Stage No. 1
Test No 4
INITIAL DIMENSIONS VOLUME CHANGE
Initial Sample Length (in.) 2.98 Volume After Cansolidation (in"3) 4.59
Initial Sample Diameter (in.) 1.42 Length After Consolidation (in) 2,96
Initial Sample Area (in"2} 1.59 Area After Consolidation (in"2) 1.551
Initial Sample Volume (in"3) 4.74
Strain  Deviation AU Ty oy Effective Principle A P Q
(%) Stress Siress Ratio
0.02 3.94 0.55 23.40 19.5 1.203 0.14 21.42 1.87
0.04 6.04 0.87 25,07 19.0 1.7 D.18 22.05 3.02
0.13 11.96 2.58 29.38 17.4 1,687 0.22 23.40 5.98
0.22 16.24 4.03 323 16.0 2.023 0.25 24.14 8.7
0.46 26.62 7.16 39,48 12.8 3.073 0.27 26.15 13.31
0.59 30.12 B.13 41.99 11.9 3.538 0.27 26.93 15.06
0.78 33.685 9.11 44 .54 109 4.090 0.27 27.72 16.83
1.14 398.00 10.05 48.95 99 4 921 0.26 29.45 18.50
1.55 41.38 10.21 51.18 9.8 5.225 0.25 30.49 20.69
2.16 42 67 9.99 52.68 10.0 5.264 0.24 31.35 21.34
2.67 4317 9.75 53.42 10.2 5.212 0.23 31.84 21.59
3.18 43.45 9.52 53.93 10.5 5148 0.22 32.20 21.73
3.48 4382 2.38 54.24 10.6 5.108 0.22 3243 21.81
4.20 4419 9.09 55.10 10.9 5.050 0.21 33.01 22.09
5.02 44.36 8.80 55.57 11.2 4.960 0.20 33.38 22.18
5.79 44 .48 8.54 55.93 11.5 4.883 0.19 33.69 22.24
6.55 44 .48 8.31 £6.18 1.7 4.804 0.19 33.94 22.24
7.56 44 45 g.00 56.44 12.0 4,705 018 34.22 22.22
8.2 44 .47 7.80 568.67 12.2 4 644 D.18 34.44 22.24
9.33 45.81 7.68 58.13 12.8 4.718 0.17 35.23 22.90
10.09 47.00 7.65 59.35 12.3 4 807 016 35.85 23.50
10.86 47.54 7.57 59.97 12.4 4.824 D.16 36.20 2377
11.86 48.25 7.35 80.90 12.6 4816 0.15 3877 2413
1312 48.78 6.90 61.88 131 4.723 0.14 37.49 24.39
14.13 48,75 6.53 §2.22 135 4619 0.14 37.85 24.38
15.65 48.89 6.04 62.85 14.0 4.502 0.12 38.40 24.44
16.92 48.68 574 62.94 14.3 4415 0.12 38.60 24,24
18.18 48.75 545 63.30 148 4.350 oM 38.93 2438
19.46 48.84 5147 63.68 14.8 4292 0.11 39,26 24 .42
21.22 48.57 479 B83.77 15.2 4.194 0.10 39.49 24.28
Tested By JCM _ Dale 02/23/06 Input Checked By \K‘P\ Date &-A- QL
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CONSOLIDATED UNDRAINED TRIAXIAL TEST

WITH PORE PRESSURE READINGS eotechnics
-ASTM M?ET—QEIMSHTD ng’?~94 {SDP-EZB# JNEGRrW ]N TE—S”NG
Client PAUL C. RIZZO Boring Mo. TS-S0IL-02
Client Reference TAUM SAUK 08-3551 Depth{in.) 12-19
Project Nea. 2008-060-01 Sample No. 5-3
Lab 1D 2006-060-01-70

Visual Description:  BROWN & GRAY MQTTLED CLAY (UNDISTURBED)

Stage No. 1 INITIAL SAMPLE DIMENSIONS (in)
Tast No 5
Length 1 3,048 Diameter 1 1.380
PRESSURES (psi) Length 2 3,052 Diameter 2 1.407
Length 3 3.057 Diameter 3 1.385
Cell Pressure(psi) 75.6 Avgleng= 3.052 Avg Diam= 1.381
Back Pressure(psi) 35.9
EF. Cons. Pressure(ps as7 VOLUME CHANGE
Pore Pressure initial Burette Reading (ml) 24.0
Response (%) 100 Final Burette Reading (ml} 210
Final Change (ml} 3.0
MAXIMUM OBLIQUITY POINTS
- initial Dial Reading (D.R.), mils 54
P = 48.57 D.R. After Saturation, mils 65
Q - 29.78 D.R. Afier Consalidation, mils 94
— — — sﬁ —
LOAD DEFORMATION PORE PRESSURE
(LBS) (INCHES) (PSI)
13.8 0.000 35.9
395 0.001 is0
48,5 0.002 39.8
55.2 0.003 41.5
63.3 0.006 44.3
772 0.015 48.1
81.7 0.018 50.9
BG 6 0.024 52.3
02.8 0.035 54.4
a7.0 0.048 55,6
100.2 0.068 56.5
102.0 0.082 56.6
103.3 0.097 56.8
104.0 0.108 56.8
105.0 0.128 56.6
106.7 D.152 56.1
108.5 0.175 55.8
109.2 0.188 55.5
110.0 0.228 552
110.3 0.252 54.9
1123 0.282 54.7
112.8 0,305 54.5
113.5 0.328 542
115.6 0.359 54.0
1158 0.398 539
118.4 0.428 53.5
117.1 0.475 53.3
119.4 0.513 528
122.8 0.551 52.8
124.0 0.589 52.5

126.8 0.643 52.0

Tested By JCM _ Date 02/23/06 Input Checked By ‘r\\P) pate - 2 - Qs
page 5ol @ DN, CT-528 DATE B6-25-8 REVISION 1
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CONSOLIDATED UNDRAINED TRIAKIAL TEST "

WITH PORE PRESSURE READINGS eotechnics
ASTM D4767-05 | AASHTO T207-84 (SOP-528) INTEGRITY IN TESTING

Slient PAUL C. RIZZO Boring No. TS-50IL-02

Client Reference TAUM SAUK 08-3551 Depth(in.} 12-18

Project No. 2006-060-01 Sample No. S-3

Lab ID 2008-080-01-70

\Visual Description: ~ BROWN & GRAY MOTTLED CLAY (UNDISTURBED)

Fﬁacn‘ve Conlining Pressure (psi) 397 Stage No. 1
| Test No 5
INITIAL DIMENSIONS VOLUME CHANGE
Initial Sample Length {in.} 3.05 Wolume After Consolidation (in"3) 4.40
Initial Sample Diameter (in.) 1.38 Length After Consolidation (in) 3.0
Initial Sample Area (in"2) 1.52 Area After Consaolidation (in"2) 1.462
Initial Sample Volume (in"3) 4.64
— — — — = ——— — — - — = — —_—
Strain  Deviation AU G Gy  Effective Principle A P Q
(%) Stress Stress Ratio
0.02 17.57 2.12 5515 76 1.468 0.12 45.36 B.78
0.07 23.76 383 58.53 358 1.664 047 47 65 11.88
0.1 28.29 5.87 52.43 341 1.825 0.20 48.28 14.15
0.21 33.79 B.44 B5.05 31.3 2.081 0.25 48.15 16.89
0.49 43.16 13.25 69.62 26.5 2632 0.3 48.03 21.58
0.62 46.15 15.01 70.85 247 2.869 0.33 47.77 23.08
0,79 49.38 16.42 72.66 23.3 3.122 0.33 47.97 24 69
1.17 5342 18.54 74.59 21.2 3.524 0.35 47.88 26.71
1.58 55.05 19.68 78.07 20.0 3.800 0.35 48.04 28.03
2.19 57.81 20.58 76.92 19.1 4.025 0.36 48.02 28,90
27 58.72 2068 7773 19.0 4.088 0.35 48.37 29.36
3.22 59.25 20.88 78.07 18.8 4147 0.35 48.45 2862
3.52 59.56 20.91 78.35 18.8 4170 0.35 48 57 29.78
423 59.75 2068 78.76 18.0 4,141 0.35 48.89 29.87
5.04 60.35 20.25 79.81 195 4102 0.34 4963 30.18
5.81 61.02 16.88 B0.84 19.8 4.079 0.33 50.33 30..1
6.58 60.95 19.58 81.08 201 4.029 0.32 50.60 30.48
7.60 &0.82 18.231 81.21 20.4 3.983 0.32 50.80 30.41
B.36 60.48 19.05 B81.14 207 3.928 0.21 50.89 30.24
9.37 61.00 18.82 81.98 209 3.926 .31 51.43 30.55
1013 B60.688 18,57 82.01 21.1 3.881 0.31 51.57 30.44
10.88 60.78 18.31 a2.17 214 3.842 0.30 51.78 30.28
11.82 61.35 18.11 82.94 216 3841 0.30 52.27 30.67
13.21 8061 18.02 8229 21.7 3.798 0.30 51.99 30.31
14.22 60.22 17.64 82.28 221 3730 0.29 5217 30.11
16.76 59.53 17.41 81.82 223 3870 0.29 52.06 20.77
17.02 59.93 16.94 82 B9 22.8 3.633 023 52.73 29.97
18.28 60.76 16.88 83.59 22.8 3.862 0.28 53.21 30.38
19.54 60.65 16.57 83.78 231 36822 0.27 5348 30.32
21.33 60.80 16.08 B4.42 2386 3.575 0.26 54.02 3040
o Tested By JCM__Date 02123108 Input Checked By i Date 3-2-00,
page Sof &
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eotechnics

CONSOLIDATED UNDRAINED TRIAXIAL TEST e ik

WITH PORE PRESSURE READINGS
ASTM D4767-95 / AASHTO T297-84 (SOP-S28)

Client PAUL C. RIZZO Boring No, TS-S0IL-02
Client Reference TAUM SAUK 06-3551 Depth(in.} 12-19
Project Na. 2008-080-01 Sample No. 5-3

Lab ID 2008-080-01-70

Visual Description:  BROWN & GRAY MOTTLED CLAY (UNDISTURBED)

Slage No. | INITIAL SAMPLE DIMENSIONS (in)
Test No =]
Length 1 3.088 Diameter 1 1.407
PRESSURES (psi) Length 2 3.078 Diameter 2 1.385
Length 3 3.075 Diameter 3 1.418
Cell Pressura(psi) 95.4 Avgleng= 3.080 Avg Diam.= 1403
Back Pressure(psi) 35.8
Eff. Cons. Pressure(ps 58.6 VOLUME CHANGE
Pore Pressure [nitial Burette Reading (ml) 24.0
Response (%) 100 Final Burette Reading (ml} 20.3
Final Change (ml) 3.7
MAXIMUM OBLIQUITY POINTS
B Initial Dlal Reading (D.R.}, mils 57
P = 60.01 D.R. After Saturation, mils 70
Q = arar D.R. After Consclidation, mils 112
— — —— M
LOAD DEFORMATION PORE PRESSURE
(LBS) (INCHES) (P51}
16.0 0.000 358
30.2 0.001 ar4
36.3 0,002 8.5
48.1 0.003 40.7
57.5 0.005 44 B
78.0 0.011 52.6
g1.9 0.017 58.5
101.7 0.024 2.7
111.0 0.036 67.2
115.9 0.048 9.8
119.3 0.067 7186
1211 0.083 72.4
1222 0.098 72.8
122.6 0.108 73.0
123.7 0131 7341
128.5 0.156 729
131.3 0.178 728
134.0 0.203 726
136.6 0.234 723
1386 0.257 721
143.4 0.288 71.8
145.0 p.312 718
146.7 0.336 714
150.5 0.387 70.9
152.9 0.405 70.7
155.0 0.436 70.5
167.3 0.483 70.1
158.2 0.522 70.0
162.0 0.560 69.9
162.8 0.504 B9.7

166.2 0.654

' 659.4 :
TestedBy JCM _ Date 02/23/06 Input Checked Ey‘-ﬁ*?) Date %—3*(}@
page 7ol B DCH. CT-528 DATE 5-25-08 REVISION 1 )
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eotechnics
CONSOLIDATED UNDRAIMED TRIAXIAL TEST INTEGRITY IN TESTING
WITH PORE PRESSURE READINGS

ASTM D4767-85 / AASHTO T297-84 (SOP-328)

Client PAUL C. RIZZO Bering No. TS-S0IL-02
Client Reference TAUM SAUK 06-3551 Depthlin.) 12-19
Project No. 2006-060-01 Sample No. 5-3

Lab ID 2008-080-01-70

\fisual Description;  BROWN & GRAY MOTTLED CLAY (UNDISTURBED)

|'Eﬁectwe Confining Fressure (psi) 586 Slage No. T
Test No 5]
INITIAL DIMENSIONS VOLUME CHANGE
Initial Sample Length {in.) 3.08 Volume After Consalidation (in*3) 448
Initial Sample Diameter (in.) 1.40 Length After Consolidation (in) 3.03
Initial Sample Area (In*2) 155 Area After Consolidation (in*2) 1.480
Initial Sample Volume (in*3) 476
Strain Deviation AU o, G, Effective Principle A P Q
(%) Stress Stress Ratio
0.03 9.59 1.65 67.55 58.0 1.166 017 62.75 4.80
0.08 13.74 2.87 70.66 56.49 1.241 0.19 63.80 6.87
0.10 20.31 4.92 74.99 54.7 1.372 0.24 64.84 10,18
ot 27.89 B.78 76.81 50.8 1.551 0.31 64.81 14.00
0.37 41,73 16.82 84.51 42.8 1.875 0.40 £3.65 20.86
0.57 50.96 2267 g§7.89 36.9 2.380 0.44 62.41 25.48
0.80 5742 26.82 90.10 327 2.757 0.47 61.39 28.71
1.18 B3.45 I31.35 g1.70 282 3.246 0.49 5997 31.72
160 B5.43 34.03 91.98 258 3.588 0.51 58.78 33.21
2.22 658.22 35.83 9198 238 3.870 0.53 57.88 4.1
2.73 59.04 36.62 g2.01 23.0 4005 0.53 57.49 34.52
3:25 69.38 37.03 91.85 22.6 4075 0.53 57.26 34.69
3.57 59.43 37.22 91.81 224 4,102 0.54 57.10 34.71
433 69.64 37.34 81.20 223 4.128 0.54 57.08 34 82
5.16 72.10 ar. 4 94.56 225 4.210 0.52 58.51 36.05
583 7329 36.98 95.90 226 4.242 0.50 59.25 36.64
6.71 74.34 36.76 g97.18 228 4.255 0.49 80.01 3TAT
7.73 7517 36.51 98,26 231 4,255 0.49 60.68 37.58
8.50 76.38 36.26 899.73 23.3 4273 0.47 61.53 38.19
§.52 77.86 36.00 101.46 236 4,299 0.46 B62.53 38.93
10.30 78.17 35.80 101.97 23.8 4.285 0.48 62.88 35.09
11.08 78.52 35.60 102.51 24.0 4,272 0.45 63.26 39.26
12.13 79.85 35.08 104.36 24.5 4.259 0.44 B84.43 3983
13.38 80.12 34.93 104.79 24.7 4,247 0.44 64.73 40.06
14.41 80.39 34.71 105.28 249 4,230 043 65.09 40.20
15.96 80.25 34.30 105.54 25.3 4172 0.43 65.42 40.12
17.24 80.07 34.21 105.46 254 4,153 0.43 65.43 40.03
18.50 BD.40 34.14 105.86 25.5 4,157 0.42 65.66 40.20
19.79 79.55 33.87 105.28 257 4.091 0.43 65.50 39.77
21.62 79.56 3364 105.53 26.0 4.064 i 0.42 55.74 39.78
TestedBy  JCM  Date 02/23/06  Input Checked By P\ pate - 2 -
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Client

Client Reference
Project Mo.

Lab 1D

Visual Description;

CONSOLIDATED UNDRAINED TRIAXIAL TEST

WITH PORE PRESSURE READINGS
ASTM DA4767-05 | AASHTO T297-84 (SOP-S28)

PAUL C. RIZZO
TAUM SAUK 06-3551
2008-060-01
2006-080-01-70

Specific Gravity (assumed)

BROWN AND GRAY MOTTLED CLAY (UNDISTURBED)

SAMPLE CONDITION SUMMARY

Boring MNo. TS-30IL-02
Depth (in) 12-19
Sample No. S-3
Test No. T4
Deformation Rate (in/min) 0.001
Back Pressure (psi) 354
Cconsolidation Time (days) 1
Initial State (w%) 30.2
Total Unit Weight (pcf) 115.7
Dry Unit Weight {(pcf) g88.9
Final State (w5 347
Initial State Void Ratio.e 0,897

Tested By JCM Date

TS-80IL-02
1218
5-3

TS
0.001
359

0.2
1134

871
30.8
0.934

eotechnics

INTEGRITY [M TESTING

27

TS-S0IL-02

12-19
S-3

TG
0.o0m
35.8

aon.z2
111.8
85.9
30.1
0.963

02/23/06 Input Checked By ‘A& pate 33 - 0o

page 1 of 1
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SOIL SAMPLE TS-SOIL 03

RS Appendix E sub banmners 063351106



eotechnics

INTEGRITY IM TESTING

PHOTOGRAPH

Client PAUL C. RIZZO & ASSOCIATES, INC. Boring No..  TS-SOIL-03

Client Project TAUM SAUK 08-3551 Depth (in.)  7-15

Project No. 2006-060-01 Sample No.  §2

Lab ID 2006-060-01-72

SAMPLE: BEFORE CU
\
1
|
|
1
|

544 Braddock Avenue *+ East Pittsburgh, PA 15112 » 412-823-7600 » FAX 412-823-8909 » www.geolechnics.nel



eotechnics

INTEGRITY IN TESTING

PHOTOGRAPH
Client PAUL C. RIZZO & ASSOCIATES, INC. Baring No., TS-S0IL-03
Client Praject TAUM SAUK 068-3551 Depth (in.} 7-15
Project Mo. 2006-060-01 Sample No. 82

Lab ID 2006-060-01-72

SAMPLE: AFTERCU TEST #7

544 Braddock Avenue = East Pittsburgh, PA 15112 = 412-823-7600 » FAX 412-823-8999 « www.geotechnics.net



eotechnics

INTEGRITY IN TESTING

PHOTOGRAPH
Client PAUL C. RIZZO & ASSOCIATES, INC. Boring No..  TS-SOIL-03
Client Project TAUM SAUK 08-3551 Depth (in.)  7-15
Project No. 2006-060-01 Sample No.  S-2

Lab ID 2006-060-01-72

544 Braddock Avenue = East Pitisburgh, PA 15112 = 412-823-7600 + FAX 412-823-8999 » www.geolechnics.net



eotechnics

INTEGRITY [N TESTING

PHOTOGRAPH
Client PAUL C. RIZZO & ASSOCIATES, INC. Boring No.. TS-SOIL-03
Client Project TAUM SAUK 068-3551 Depth (in.} 7-18
Project No. 2006-060-01 Sample No. 82

Lab ID 2006-060-01-72

SAMPLE: AFTERCU TEST #9

544 Braddock Avenue ¢ East Pillsburgh, PA 15112 » 412-823-7600 = FAX 412-823-8939 » www.geotechnics.net



eotechnics

INTEGRITY [M TESTING

SIEVE ANALYSIS
ASTM D 422-63/AASHTO T88-00 (SOP-S3)

Client PAUL C. RIZZO Boring Mo. TS-S0OIL-03
Client Reference TAUM SAUK 06-3551 Depth (in) 7-15
Froject No. 2006-060-01 Sample No. s-2
Lab 1D 2006-060-01-72 Soil Color BROWN
SIEVE ANALYSIS HYDROMETER
uscs gravel | sand | silt and clay
12" & 3" 3/4" 3/B" #4 #10 #20 #40  #140 #200
1|:+:||!I [—r._|: --a-r\
I N
o
" 1 _ \lu
Al |
1 o
||| N
7o HHH N
11| | il I \Hn"h J—
£ g IJ’- BE |
E TR I
5
S 50
: il
5 ||
g 401n
o1l
|I |
a“
0 4”
|
10 i'il
. |1| | | J I
1000 100 10 - - P 0.1 0.01 0.001
[ ameler
uscs Symbol CL, TESTED
USCS Classification GRAVELLY LEAN CLAY WITH SAND
Tested By  PC Date  3/10/06 Checked By \-KLF) Date 3~ | 2-0lp
page 1of 2 DCN: CT-S2C DATE 8-25-98 REVISION: 2 CAMEOFFICEExcehPrnlCALITO0 xia] Shostt
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eotechnics

INTEGRITY [N TESTING

WASH SIEVE ANALYSIS
ASTM D 422-63/AASHTO TEB-00 (SOP-53)
Client PAUL C. RIZZO Boring No. TS-SOIL-03
Client Reference TAUM SAUK 086-3551 Depth (in) 7-15
Project No. 2006-060-01 Sample No. 8-2
Lab 1D 2006-060-01-72 Soil Color BROWN
Moisture Content of Passing 3/4" Material Water Content of Retained 3/4" Matarial
Tare No. 653 Tare No. NA
Wat.Tare + Wet Specimen (gm) 879.37 Wagt.Tare + Wet Specimen (gm) MNA
Wat.Tare + Dry Specimen (gm) 763.40 Wagt.Tare + Dry Specimen (gm) NA
Weight of Tare (am) 86.56 Weight of Tare (gm) MA
Weight of Water (gm} 115.87 Weight of Water (gm) MA
Weight of Dry Soil (gm) 666.84 Weight of Dry Soil (gm) NA
Maoisture Content (%) 17.4 Moisture Content (%) NA
Wet Weight -3/4" Sample (am) A Weight of the Dry Specimen (gm) B66.84
Dry Weight - 3/4" Sample (gm) 207.6 Weight of minus #200 malerial (gm) 397.05
Wet Weight +3/4" Sample {gm) NA Weight of plus #200 material (gm) 269.79
Dry Weight + 3/4" Sample (gm) 62.16
Total Dry Weight Sample (gm) MNA
Sieve Sieve Wat.of Soil Percenl Accumulated Percent Accumulated
Size Opening Retained Retained Percent Finer Percent
{mm) Retained Finer
{gm) (%) (%) (%) (%)
12" 300 0.00 0.00 0.00 100.00 100.00
6" 150 0.00 0.00 0.00 100.00 100.00
g 75 0.00 0.00 0.00 100.00 100.00
2" 50 0.00 0.00 0.00 100.00 100.00
112" 37.5 0.00 0.00 0.00 100.00 100.00
1" 25.0 49.97 7.49 7.49 §2.51 92.51
3/4" 19.0 12.19 1.83 9.32 80.68 50.68
12" 12.50 18.29 2.74 12.06 B7.94 87.94
3" 9.50 17.80 267 14.73 85.27 85.27
# 475 4654 6.98 21.71 78.29 78.29
#10 2.00 48.37 7.25 28.97 71.03 71.03
#20 0.850 33.92 5.09 34.05 65.95 65.95
#40 0.425 12.41 1.86 359 64.09 64.09
#6860 0.250 6.94 1.04 36.95 63.05 63.05
#140 0.106 16.09 2.41 38.37 60.63 60,63
#200 Bgls . - 7.27 1.09 4046 59.54  59.54
[ Pan : } 397.05 59.54 _ 100.00 s
TestedBy PC  Date 310006 CheckedBy i\ A pate  Z-\2-Gls
page 2 of 2 DCH: CT-53C DATE £-25.98 REVISION: 2 - CAMSCFFICEEceanPrinhQUTO0 ks Sheat]
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eotechnics

INTEGRITY IN TESTING

ATTERBERG LIMITS
ASTM D 4318-98 / AASHTO TB9 (SOP - S4A)

Client PAUL C. RIZZO Boring Mo, TS-S0IL-03
Client Reference TAUM SAUK 08-3551 Depth (in) 7-15
Project No. 2006-060-01 Sample No. s-2
Lab ID 2006-060-01-72 Soil Description BROWN LEAN CLAY
Note: The USCS symbol used with this test refers only to the minus No. 40 { Minus No. 40 sieve material, Airdried)
sieve material. See the “Sieve and Hydrometer Analysis™ graph page for the complate material description.
Liquid Limit Test 1 2 3
]
Tare Mumber 3 5 8 )
Wt. of Tare & WS (gm) 39.83 36.95 4181 L
Wi, of Tare & DS (gm) 33.68 30.85 3422 T
Wt of Tare (gm) 16.01 13.98 15.00 |
Wt. of Water (gm) 6.2 6.1 74 P
Wt of DS (gm) 17.7 16.9 19.2 o]
|
Moisture Content (%) 3438 36.2 38.4 N
Number of Blows 35 28 18 T
Plastic Limit Test 1 2 Range Test Results
Tare Mumber 9 40 Liquid Limit (%) 37
Wi. of Tare & WS (gm) 21.91 2211
W, of Tare & DS (gm) 2093 21.04 Plastic Limit (%) 19
Wi, of Tare (gm) 15.78 15.54
Wi. of Water (gm) 1.0 14 Plasticity Index (%) 18
Wit of DS (gm} 52 55
uscs Symbol cL
Moisture Content (%) 19.0 19.5 0.4
Note: The acceptable range of the two Moisture contents is + 28
Flow Curve Plasticity Chart
. v ED
ag [— } | - iy L1l | Pl
: i | 5 4
L 5N ) .
a7 | & - cL ¥ CcH
-3 - u] £ a0 - ‘/;
g I '
B33 |- 'ﬁ ‘ /
() = a - - Ra—
g z E / MH
& 31 = 2 i
= ] K
g o0 — WJ )
m IR 2
a7 1 4| n : 1
=5 | L 1 5 Al ML
1 10 100 o/ 20 a0 &0 50 100
Number of Blows cL- ML Liquid Limit (%)
Tested By  BS Date  3/9/08 Checked By »F\*P, pate_3-13-0Oly
page 1of 1 DCN: CT-54B DATE: 107801 REVISION: 2
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CONSOLIDATED UNDRAINED TRIAXIAL TEST
WITH PORE PRESSURE READINGS
ASTM D4767-85 / AASHTO T287-34 (SOP-528)

eotechnics

IMTEGRITY IN TESTING

Client FAUL C. RIZZ0O Baring No. T3-50[L-03
Client Reference TAUM SAUK 08-3551 Depth(in.) 7-15
Project No. 2006-060-01 Sample No. s-2
Lab 1D 2006-060-01-72
Consolidated Undrained Triaxial Test with Pore Pressure
B0 |
SN B = TAN
C= —_
S e |
0 | =
|
4{: =
!
o = -
a
20 —
[
o i
0 a0 a0 File] 100 120
B, ipsi)
-@— Max. Effec. Stress Ratio Points m—Fallure Envelope —=— Test No. 7 —— Tost No. 8 —=— Tesi NG, 9
a = 3.63 G = 4.20
o 26.7 b = 30.22
Tested By JCM  Date 03/07/06 Approved By 53 Dalagf 3ok

page 1orf 8

oW CT-528 DATE 8-25-88 REVISION 1
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CONSOLIDATED UNDRAINED TRIAXIAL TEST

WITH PORE PRESSURE READINGS

ASTM D4767-95 / AASHTO T297-94 (SOP-S28)

eotechnics

INTEGRITY IN TESTING

Client FAUL C.RIZZC Boring No. TS-50IL-03
Client Reference TAUM SAUK 06-3551 Depth(in.) 7-15
Project No. 2008-060-01 Sample No. 8-2
Lab ID 20068-060-01-72
Consolidated Undrained Triaxial Test with Pore Pressure
80 -
SIN @ = TAN &
. a
E= —
COs ip
50
40
- -
o
=0 ;
ﬁy ,
i
10 A?/
J J
b r._‘. |
0 ' ) C 4 :
o 20 40 &0 80 100 120
P, (psi)
—&— Max. Effec. Stress Rafio Poinls ——~Failure Envelops —=2—Test No. 7 —&—Tesl No. 8 =—Test No. 9
a = 3.63 e = 4,20
o = 26.7 D = 30.22
Tested By  JCM__ Date  03/07/06 Approved By | JB pate 3 130

psgs 1of 8 DCN; CT-528 DATE 52556 REVISION 1
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eotechnics

INTEGRITY [N TESTING
CONSOLIDATED UNDRAINED TRIAXIAL TEST

WITH PORE PRESSURE READINGS
ASTM DA4TE7-95/ AASHTO T297-94 (SOP-528)

Clignt PAUL C. RIZZO Boring Mo TS-S0IL-03
Client Reference TAUM SAUK 05-3551 Oepthin ) 7-15
Project No 2008-080-01 Sample Mo. 5-2

Lab 1D 2008-080-01-72

Visual Descriptian: BROWN SANDY CLAY, SOME ORGANIC MATERIAL (UNDISTURBED)

120

Deviator Stress (psi)

25

Strain (%)
—a—Test No. 7 —g—Tesl No, &8 —e—Test No. §
Tested By JCM Date 03/07/06 Approved By Q_f?) pate 3113/06

page 2of 8
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CONSOLIDATED UNDRAINED TRIAXIAL TEST .
WITH PORE PRESSURE READINGS eotechnics

ASTM D4767-85 / AASHTO T207-84 (SOP-S28) INTEGRITY [N TESTING
Client PAUL C. RIZZO Boring No. TS-S0IL-03
Client Reference TAUM SAUK 06-3551 Depth(in.) 7-15
Project No. 2006-060-01 Sample No. 5-2
Lab ID 2006-060-01-72
Visual Description: BROWN SANDY CLAY, SOME ORGANIC MATERIAL (UNDISTURBED)
Stage No. 1 INITIAL SAMPLE DIMENSIONS (in)
Test No
Length 1 3.113  Diameter 1 1.421
PRESSURES (psi) Length 2 3147 Diameter 2 1.423
Lengih 3 3.152 Diameter 3 1.420
Cell Pressure(psi) 60.1 Avg Leng.= 3.137 Avg. Diam= 1.421
Back Pressure(psi) 40.3
Eff. Cons, Pressure(psi) 19.8 VOLUME CHANGE
Fore Pressure Initial Burette Reading (mi} 24.0
Fesponse (%) a7 Final Burette Reading (mi) 22.0
Final Change (ml) 2.0
MAXIMUM OBLIQUITY POINTS
- Initial Dial Reading {D.R.}), mils 50
P = 25.33 D.R. After Saturation, mils 108
Q = 16.38 D.R. After Consolidation, mils 126
~ LOAD B DEFORMATION PORE PRESSURE
(LBS) {INCHES) {PSI)
12.4 0.000 403
17.6 0.001 41.2
24.2 0.002 423
258 0.004 43.0
30.7 0.007 44 4
37A 0.015 47.4
38.7 0.019 48.2
41.8 0.024 49.3
459 0.036 50.5
48.5 0.048 51.1
54 4 0.067 51.5
57.6 0.083 514
60.7 0.099 51.3
§3.1 0.108 o1.2
65.8 0.131 50.7
68.1 0.156 50.0
714 0179 49.4
73.6 0.203 491
76.7 0.234 48.5
78.9 0,259 48.1
81.3 0.291 47.8
82.0 0.315 47.1
831 0.338 487
848 0.370 46.3
B7 8 0.410 45.9
801 0.441 456
83.5 0.488 45.0
856 0.528 447
97.8 0.568 44.3
1011 0.608 439
103.2 0.663 436
Tested By JCM  Date 03/07/08 Input Checked By ‘-ﬂﬁ Date "&- iB-GL,

page Jof & DCN. CT-528 DATE 8-25-98 REVISION )
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Client

Client Reference

Project No.
Lab ID

Visual Description:

CONSOLIDATED UNDRAINED TRIAKIAL TEST

WITH PORE PRESSURE READINGS

ASTM D4767-95 1 AASHTO T297-84 (SOP-528)

PAUL C. RIZZO
TAUM SAUK 06-3551
2006-080-01
2006-060-01-72

Baring No.
Depth(in.)
Sample No.

eotechnics

INTEGRITY [M TESTING

TS-S0IL-03

7-15
5-2

BROWN SANDY CLAY, SOME ORGANIC MATERIAL (UNDISTURBED)

Effective Confining Pressure {psi) 19.8 Stage No, 1
Test No 7
INITIAL DIMENSIONS VOLUME CHANGE
Initial Sample Length {in.} 274 Valume After Consalidation (in"3) 4.57
Initial Sample Diameter (in.) 142 Length After Consolidation {in] 3.06
Initial Sample Area (in*2) 1.59 Area After Consolidation {in*2) 1.484
Initial Sample Volume (in"3) 4.98
Strain Deviaion AU o) G, Effective Principle A P Q
(%) Stress Stress Ratio
0.02 3.47 0.94 22.33 18.9 1.184 0.28 20860 1.74
0.08 7.90 1.87 25.72 17.8 1.443 0.26 21.78 3.95
0.13 8.94 2585 26.08 171 1.521 0.31 2162 4.47
0,23 12.23 4.10 27.93 15.7 1.779 0.35 21.82 8.12
0.49 16.46 7.10 29.16 12.7 2.296 0.44 2093 8.23
0.61 18.17 1.89 30.08 11.9 2.5625 0.45 21.00 9.08
0.78 19,50 B.95 30.35 10.8 2.798 0.47 20.860 8.75
1.7 2213 10.18 31.76 9.6 3.300 0.47 20.68 11.07
1,57 24.42 10.80 33.42 g0 3.713 0.46 2.2 12.21
2.19 27.51 11.23 36.08 B6 4211 0.42 2233 13.76
2.7 2845 11.06 38.19 a7 4 3M 0.38 23.45 14.73
3.23 31.30 10.99 40.11 B.8 4.555 0.26 24 .46 15.65
3.54 32.76 10.85 41.70 8.9 4.661 0.34 25.33 16,38
427 34.20 10.37 43.64 9.4 4 626 0.31 28.53 17.10
5.10 3535 8.70 45.45 10.1 4.500 0.28 27.78 17.68
5.856 3718 914 47 84 10.7 4,488 0.25 29.25 18.59
B.63 38.24 8.84 49,20 11.0 4,481 0.24 30.08 18.12
7.66 38.75 a.18 51.37 11.6 4420 0.21 31.50 16.87
B.45 40.76 7.79 52.77 12.0 4.395 0.20 32.39 20.38
9.50 4.1 1.27 54 24 12.5 4,329 0.18 33.38 20.85
10.29 41.78 B.83 54.75 13.0 4.221 017 33.86 20.69
11.06 42.06 6.42 5544 13.4 4143 0.16 3447 21.03
12.08 42.48 6.00 56.27 12.8 4.079 0.15 35.04 21.24
13.28 43.60 5.60 57.79 14.2 4.071 0.13 35.99 21.80
14.41 44.50 5.26 58,04 14.5 4.060 0.12 36.79 22.25
15.84 4560 4,67 60.73 154 4.014 0.11 37.83 22.80
17.25 46.07 440 G61.47 15.4 3.991 0.10 38.44 23.03
18.57 46.52 387 62.35 15.8 3928 0.09 359.08 23.26
19.86 47.55 365 63.70 16.2 3.944 n.os 3g9.82 23.77
21.66 47.60 327 B64.13 16.5 3.680 0.07 40.33 23.80
TestedBy JCM  Date 03/07/08 Input Checked By 42 Date B~ 13-Op
page 4 of B
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CONSOLIDATED UNDRAINED TRIAXIAL TEST .

WITH PORE PRESSURE READINGS eotechnics
ASTM D4767-85 | AASHTO T257-84 ([SOP-528) INTEGRITY I TESTING

Client PAUL C. RIZZO Bering No. TS-S0IL-03

Client Reference TAUM SAUK 06-3581 Depthiin.) 7-15

Project No 2008-060-01 Sample No. 5-2

Lab ID 2006-060-01-72

Visual Description:  BROWN SANDY CLAY {UNDISTURBED)

Stage No, 1 INITIAL SAMPLE DIMENSIONS (in)
Taest No 8
Length 1 3.033 Diameter 1432
PRESSURES (psi) Length 2 3.026 Diameter2 1.430
Length 3 3.023 Diameter3 1.422
Cell Pressure(psi) B0.2 Avgleng= 3.027 Avg Diam= 1.428
Back Pressure(psi) 40.1
Eff. Cons: Pressure(ps 401 VOLUME CHANGE
Pore Pressure Initial Burette Reading (ml} 24.0
Respanse (%) 100 Final Burette Reading (mi) 20.8
Final Change (mi} 34
MAXIMUM OBLIQUITY POINTS
) Initial Dial Reading (D.R.), mils 57
F = 50.18 O.R. After Saturation, mils B8
Q = 28.75 D.R. After Consclidation, mils "7
LOAD DEFORMATION PORE FRESSURE
_{LBS) {INCHES) {PSl)
176 0.000 40.1
29.8 0.0M 412
36.7 0.o0o2 42.5
4.7 0.003 43.9
48.6 0.006 46.8
60.3 0.014 52.4
63.7 0.017 5413
68,2 0.022 56.4
75.1 0.034 59.2
BO6 0.048 60.8
g7.3 0.064 6149
8916 0.080 62.1
a5.7 0.086 B52.1
a7 .6 0.106 61.9
1029 0.129 B1.5
108.2 0.153 60.9
112.5 0.176 60.3
116.2 0.199 59.8
120.0 0.229 58.0
123.5 0.252 586
12740 0.283 57.9
130.0 0.305 57.5
1327 0.328 57.1
136.0 0.358 56.6
140.0 0.388 56.2
142.9 D.428 558
146.7 0.473 55.2
149.9 0.511 54.8
153.1 0.550 54.4
156.0 0.588 54.0
160.0 0.642 53.5

Tested By JCM__ Date 03/07/06 Input Checked By Py pate 2-12-0L
page Sof 8 OGN, CT-526 DATE B-25-00 REVISION 1
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Client

Client Reference
Project No.

Lab ID

Visual Description:

CONSOLIDATED UNDRAINED TRIAXIAL TEST

WITH PORE PRESSURE READINGS

ASTM D47E7-95 ] AASHTO T287-84 (SOP-528)

PAUL C. RIZZO
TAUM SAUK 06-3551
2006-060-01
2006-060-01-72

Boring Mo,
Depth(in.}
Sample No.

BROWN SANDY CLAY (UNDISTURBED)

T8-80IL-03

7-15
5-2

eotechnics

INTEGRITY IM TESTING

|Eﬂacnve Confining Pressure (psi} 40.1 Stage No.
_ Test No
INITIAL DIMENSIONS VOLUME CHANGE
Initial Sample Length (in.) 3.03 Volume After Consalidation (in*3) 459
Initial Sample Diameter (in.) 143 Length After Consaolidatian {in) 2597
Initial Sample Area (in*2) 1.80 Area After Consolidation (in2) 1.546
Initial Sample Volume (in"3) 4.85
Strain Deviation AU a G, Effective Principle A P Q
(%) Stress Stress Ratio
0.02 7.87 1.08 46.89 38.0 1.202 0.14 42.96 3.83
0.06 12.37 2.40 50.07 ar.d 1.328 0.19 43.89 618
0.10 15.57 am 51.86 36.3 1.429 0.24 44 08 7.79
0.20 19.98 g.52 53.56 336 1.685 0.33 43.57 9.99
0.46 27.48 12.35 55.23 27.8 1.880 0.45 41.48 13.74
0.58 2964 14.21 55.54 258 2.145 D48 40.71 14 82
0.75 32.50 16.29 56.30 238 2,365 0.50 40.08 16.25
1.14 36.78 18-11 57.7F7 21.0 2.753 0.52 39.38 18.39
155 40.08 20,74 59.44 18.4 3.07M 0.52 39.40 20.04
217 4412 21.82 62.40 18.3 3414 0.49 40.34 22.08
2.68 46.57 22.03 64 .64 181 3.578 047 41.35 2329
3.23 48.85 21.98 £6.99 18.19 3,893 0.45 42 57 24 43
3.57 49 59 21.82 88.18 183 3729 044 43.23 24 95
4.34 52.78 21.38 71.50 18.7 3.818 0.41 45.11 26.39
517 55.55 20.76 74.89 193 3872 0.37 4712 2777
5.94 57.75 20.22 77.63 19.9 3.905 0.35 48.75 28.88
6.70 59.50 19.67 79.93 204 3913 0.33 50.18 2075
773 61.08 18.85 B2.24 21.2 3.688 0.3 51.69 30.54
548 82.70 18.45 B4.34 216 3.897 0.29 52.98 31.35
8.52 §3.99 17.85 BB.25 223 3.878 0.28 54.25 32.00
10.29 65,19 17.42 §7.86 22.7 3.874 0.27 55.27 32.59
11.07 66.22 17.01 B89.31 234 3.868 0.26 56.20 AN
12.10 67.28 16.55 90.84 236 3.857 0.25 57.20 3364
13.40 68.53 16.05 g2.58 24.0 3.850 0.23 58.31 34.27
14.43 §9.33 15.66 93.77 24.4 3.837 0.23 59.10 34 .68
15.96 7018 1507 85.22 250 3804 0.21 8012 35.10
17.23 70.84 1467 86.27 25.4 788 0.21 BO.85 35.42
18.52 71.42 14.29 g97.22 258 3.768 0.20 61.51 35.711
19.82 TIT 13.88 98.00 26.2 3737 0.19 B82.11 35.89
21.62 7219 13.40 9g8.89 26.7 3.704 0.19 62.79 35.08
Tesied By JCM _ Date 03/07/06 Input Checked By “HAFS  Date 2~{3-0Ols
page 6or g
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CONSOLIDATED UNDRAINED TRIAXIAL TEST
WITH PORE PRESSURE READINGS
ASTM D4767-95 / AASHTO T297-84 (SOP-528)

Client PAUL C. RIZZC
Client Reference TAUM SAUK D6-3551
Project Mo, 2008-060-01

Lab 1D 2006-060-01-72

Boring No. TS-S0IL-03
Depthin.) 7-15
Sample No. 5-2

Visual Description;  BROWN SANDY CLAY (UNDISTURBED)

eotechnics

INTEGRITY IN TESTING

Slage No. 7 INITIAL SAMPLE DIMENSIONS {in)
Test No
Length 1 3.117 Diameter 1 1.442
PRESSURES (psi) Length 2 3.107 Diameter2 1.437
Length 3 3078 Diameter 3 1441
Cell Pressure(psi) 100.4 Avg Leng= 3101 Avg Diam.= 1.440
Back Pressure(psi) 40.8
Eff. Cons. Pressure{p: 58.6 VOLUME CHANGE
Pore Pressure Initial Burette Reading (mil) 24.0
Reszponse (%) g9 Final Burette Reading (ml) 125
Finzl Change (ml) 4.5
MAXIMUM OBLIQUITY POINTS
o Initial Dial Reading (B.R.), mils 85
E = 7077 D.R. After Saturation, mils 5
a = 38.25 D.R. After Consclidation, mils 127
— -
LOAD DEFORMATION PORE PRESSURE
(LBS) (INCHES) (PS1)
17.1 0.000 40.8
19.6 0.001 411
24.4 0.002 41.3
322 0.003 418
44.1 0.006 430
69.0 0.011 484
80.1 0.017 54.0
882 0.024 58.4
98.3 0.036 63.6
106.3 0.048 66.8
115.2 0.087 69.2
121.6 0.082 707
127.2 0.028 0.4
130.1 0.107 70.3
138.0 0.129 69.8
145.7 0.154 68.9
151.6 077 &67.7
157.8 0.200 GE4
166.2 0.231 64.8
172.0 0.254 63.7
178.5 0.288 623
183.2 0.310 61.5
187.0 0.333 606
191.3 0.364 58.5
197.2 0.404 53.3
2017 0.435 57.3
210.2 0.482 55.9
216.8 0.520 55.0
2221 0.560 54.1
2258 0.600 53.2
230.2 0.655 52.1
TestedBy JCM Date _ 03/07/06 Input Checked By VAP  Date - 13-Ol
page 7 ol § DCW, GT-528 DATE 6:25-54 REVISION 1
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eotechnics

INTEGRITY IM TESTING

CONSOLIDATED UNDRAINED TRIAXIAL TEST
WITH PORE PRESSURE READINGS
ASTM DATET-85 ) AASHTO T297-94 (SOP-328)

Client PAUL C. RIZZO Boring No. TS-50IL-03
Client Reference TAUM SAUK 08-3551 Depth(in.) 7-15
Project No. 2006-080-01 Sample No. 5.2

Lab ID 2006-060-01-72

Visuzal Description:  BROWN SANDY CLAY (UNDISTURBED)

[Eﬂ‘scnva Conlining Pressure (psi) 50.6 Stage No. 1
Test No 9
INITIAL DIMENSIONS VOLUME CHANGE
Initial Sample Length (in.) 310 Volume After Consolidation {in"3) 4.73
Initial Sample Diameter (in.} 1.44 Length After Consolidation (in) 3.04
Initial Sample Area (In"2) 1.63 Area After Consolidation {(in*2}) 1.585
Initial Sample Volume (in"3) 5.05
Strain Deviation 4 U I Gy Effective Principle A P Q
(%) Stress Stress Ratio
0.02 1.58 031 60.88 59.3 1.027 0.20 BO.08 078
0.08 467 0.47 63.80 59.1 1.079 G.10 B1.46 2.34
0.11 g8 1.00 88.27 58.68 1,165 0.10 B3.44 4.84
0.18 17.30 2.23 T4.67 57.4 1.302 0.13 66.02 B.65
0.37 3328 7.60 B5.28 52.0 1.640 023 68.64 16.64
0.57 40.26 13.16 868.70 46.4 1.867 033 68.57 2013
0.79 45,37 17.58 87.40 42.0 2.080 0.39 64.71 2269
118 51.57 2278 88.38 38.8 2401 0.45 62.60 25,79
1.58 56 47 25.99 90.07 3386 2.680 0.46 51.84 28,23
2.20 61.69 28.36 92.83 3.2 2.975 0.46 62.08 30.85
2.70 65.40 29.27 895.73 303 3.156 0.45 63.03 32.70
322 65.48 29.58 98.50 300 3.281 044 64.26 34.24
3.54 70.10 29.48 100.22 301 3.327 0.42 B5.17 35.05
4.25 74.40 28.96 105.03 30.6 3428 0.38 G67.83 37.20
5.07 78.50 28.08 110.02 31.5 3481 0.36 70.77 39:25
583 81.44 2686 11447 32.7 3.488 0.33 73.45 40.72
6.58 84 52 25.55 118.57 340 3.482 031 6.3 42.26
7.59 B8.56 23.08 12417 3586 3.487 027 79.88 44.28
8.36 9126 22.91 127 95 38.7 3.487 025 82.32 4563
9.42 54,02 21.54 132.08 38.1 3.470 0.23 85.07 47.01
10.20 95.88 20.74 13474 38.9 3.467 0.22 86.80 47.94
10.97 97.27 18.78 1a7v.10 30.8 3.443 0.21 g88.48 48.64
11.92 98.57 18.69 139.48 40.9 3410 0,19 9019 49.28
13.29 100.40 17.47 142.52 421 3.383 D.18 §2.33 50.20
14.32 101.68 16.49 144,80 431 3.358 0.16 893.96 S0.84
15.85 104.47 15.12 148,94 44.5 3.349 0.15 96.71 §52.23
17.13 108.41 14.24 151.77 45.4 3.346 014 98.56 53.21
18.43 107.51 13.26 153.85 468.3 3.320 0.12 100.10 53.76
19.74 107.76 12.38 154.98 47.2 3.282 0,12 101.10 53.88
21.54 107 47 11.26 155.81 48.3 3.223 0.11 102.07 53.74
TestedBy JCM  Date 02/07/08 Input Checked By LK'-P_') Date 3&-13-OMy
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Client

Client Reference
Project No.

Lab ID

Visual Description:

eotechnics

INTEGRITY IM TESTING

CONSOLIDATED UNDRAINED TRIAXIAL TEST

WITH PORE PRESSURE READINGS
ASTM D4767-95 | AASHTO T267-94 [SOP-528)

PAUL C. RIZZO

TAUM SAUK 08-3551

2006-080-01

2008-060-01-72 Specific Gravily (assumed) 27

BROWN SANDY CLAY, SOME ORGANIC MATERIAL (UNDISTURBED)

SAMPLE CONDITION SUMMARY

Boring Mo, TS-S0IL-03 TS-80IL-03 TS-50IL-03
Depth (in} 7-15 7-15 7-15
Sample No. sS-2 52 s-2
Test No. TT T8 T9
Deformation Rate (infmin) 0.001 0.001 0.001
Back Pressure (psi) 40.3 401 40.8
Consolidation Time (days) 1 1 1
Initial State (w%) 178 19.2 198
Total Unit Weight (pert) 127 .8 126.9 1232
Dry Unit Weight {pcf) 108.5 106.5 103.0
Final State (w%) 211 189 17.2
Initial State Void Ratio,e 0.554 0.582 0.636

Tested By

JCM  Date 03/07/06 Input Checked By % Date R - |3~ 00,

page 1 of 1
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eotechnics

INTEGRITY [N TESTING

SIEVE SAMPLE
Client PAUL C. RIZZO & ASSOCIATES, INC. BoringNo.  TS-SOIL-04
Client Project TAUM SAUK 06-3551 Depth (in)  5"- 11"
Project No. 2006-060-01 ‘SampleNo.  S2
Lab ID 2008-060-01-74
SAMPLE AS RECEIVED:

Wovrpece\PC RIZICROS-060-01 pie popesI000-000-01- T4 ai]

544 Braddock Avenue = East Pittsburgh, PA 15112 » 412-823-7600 « FAX 412-823-8099 » www.geotechnics.net



eotechnics

INTEGRITY IN TESTING

SIEVE ANALYSIS
ASTM D 422-63/AASHTO T88-00 (SOP-S3)
Client PAUL C. RIZZO Boring Ne. TS-50IL-04
Client Reference TAUM SAUK 06-3551 Depth (in) 5-11
Project No. 2006-060-01 Sample No. 82
Lab ID 2006-060-01-74 Sail Color REDDISH BROWN
SIEVE ANALYSIS HYDROMETER
uscs gravel | sand | silt and clay
12" g 34" 3/8" #4 #10 #20 #40 #140 #200
100 - > o
I ~ |
80 | b
h |
:mh-‘J‘-“
80 e~

70 -

Percent Finer By Weight
g

|
20 :
10 ]
| |
1000 100 10 1 01 o.M 0.001
Particle Diameter (mm)
uscs Symbol CH, TESTED

USCS Classification FAT CLAY WITH SAND

Tested By  JP Date  3/1/06 Checked By “K‘P) pate ‘3~ lg-0\s
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eotechnics

INTEGRITY IN TESTING

WASH SIEVE ANALYSIS
ASTM D 422-63/AASHTO T88-00 (SOP-53)
Client PAUL C. RIZZO Boring No. TS-S0IL-04
Client Reference TAUM SAUK 08-3551 Depth (in) 5-11
Project No. 2006-060-01 Sample No. s-2
Lab ID 2006-060-01-74 Soil Caolor REDDISH BROWN

Molsture Content of Passing 3/4" Material

Water Content of Retained 3/4" Material

Tare No. 527 Tare No. NA
Wgt.Tare + Wet Specimen (gm)  1195.60 Wagt.Tare + Wet Specimen (gm) MA
\Wgt. Tare + Dry Specimen (gm) 949.80 Wgt.Tare + Dry Specimen (gm) NA
\Weight of Tare (gm) 86.35 Weight of Tare (gm) MNA
Weight of Water (gm) 245,80 Weight of Water (gm) NA
WWeight of Dry Sail (gm) 853.45 Weight of Dry Soil (gm) NA
Moisture Content (%) 28.8 Moisture Content (%) NA
Wet Weight -3/4" Sample (gm) MNA Weight of the Dry Specimen (gm) B853.45
Dry Weight - 3/4" Sample (gm) 180.2 Weight of minus #200 material (gm) 673.26
Wet Weight +3/4" Sample (gm) MNA Weight of plus #200 material (gm) 180.19
Dry Weight + 3/4" Sample (gm) 0.00
Total Dry Weight Sample (gm) NA
Sieve Sieve Wat.of Soil Percent Accumulated Percent Accumulated
Size Opening Retained Retained Percent Finer Percent
(mmy} Retained Finer
(gm) (%) (%) (%) (%)
12" 300 0.00 0.00 0.00 100.00 100.00
6" 150 0.00 0.00 0.00 100.00 100.00
3" 75 0.00 0.00 0.00 100.00 100.00
" 50 0.00 0.00 0.00 100.00 100.00
112" 375 0.00 0.00 0.00 100.00 100.00
iR 25.0 0.00 0.00 0.00 100.00 100.00
34" 19.0 0.00 0.00 0.00 100.00 100.00
1/2" 12.50 0.00 0.00 0.00 100.00 100.00
3" 9.50 1.86 0.23 0.23 99,77 99.77
#4 4.75 3.12 0.27 0.60 99.40 99.40
#10 2.00 29.38 3.44 4.04 95.98 95.96
#20 0.850 76.57 8.97 13.01 86.99 86.99
#40 0.425 25.06 2.94 15.95 84.05 84.05
#60 0.250 10.83 1.27 17.21 82.79 82.79
#140 0.108 21.29 249 18.71 80.29 80.29
#200 0.075 11.98 1.40 21.11 78.89 78.89

ﬁ

Pan . 673.26 78.83 100.00 . p
Tested By JP Date 3/1/06 Checked By kﬁ\f; Date S-~|,- Q}Lp
page 2 of 2 DCN: CT-S5C DATE 6-26-88 REVISION: 2 CAMSOFFICE\Eree\RrinfOLIA3S xis[Sheett
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Client PAUL C.RI
Client Reference TAUM SAU
Project No, 2006-080-0
Lab ID 2006-060-0

sieve materfal. See the "Sleve and

ATTERBERG LIMITS
ASTM D 4318-98 / AASHTO T89 (SOP - S4A)

ZZ0

K 08-3551
1

1-74

Boring No.

Depth (in)

Sample No.

Soil Description
Nota: The USCS symbol used with this test refers only to the minus No. 40
ometer Analysis” graph page for the complete material description.

TS-SOIL-04
511
s2

eotechnics

INTEGRITY IN TESTING

REDDISH BEROWN FAT CLAY
{ Minus No. 40 sieve material, Alrdried)

Liquid Limit Test 1 2 3
M
Tare Number 1158 2184 189 u
Wi. of Tare & WS (gm) 41.89 41.70 41.02 L
Wit. of Tare & DS (gm) 34.34 34 .40 33.60 T
Wit of Tare (gm) 19.32 20.21 19.67 I
Wt. of Water (gm) 7.6 73 7.4 P
Wt. of DS (gm) 15.0 14.2 13.9 0
I
Moisture Content (%) 50.3 51.4 53.3 N
Number of Blows 29 23 19 T
Plastic Limit Test 1 2 Range Test Results
Tare Number kY| 3 Liquid Limit (%) 51
Wt. of Tare & WS (gm) 22.54 2243
m;.. of Tare & DS (gm) 21.12 21.05 Plastic Limit (%) 28
. of Tare (gm) 16.00 16.00
Wt. of Water (gm) 1.4 14 Plasticity Index (%) 23
Wt. of DS {gm) 5.1 5.1
| UsSCcS Symbol CH
Moisture Content (%) 27.7 27.3 0.4
Note: The acceptable range of the two Moisture contenisis + 2.6

Flow Curve Plasticity Chart
55 50
L i s
S0 [ — =1 =0 'f: /
cL r CH /

45 | - =3 i
- £ '
3.0 3 E,
5 I 2 .
E ‘_;:‘ a0 - . il
5 - ;
la 35 R '_{.1'-’ ‘i- MH
= i - 5{

20
0 g v
25 — : - 10 i3 //
1 10 100 o 20 a0 60 100
Number of Blows cL- ML Liguid Limit (%)
TestedBy  TO pate 506 Checked By YA pate 3~ (1~ Olg
page 1of 1 DCN: CT-34B DATE: 10/8/01 REVISION: 2
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eotechnics

INTEGRITY IN TESTING

DIRECT SHEAR
ASTM D 3080-04 (SCOP-521)
Clienl PAUL C. RIZZO & ASSOC. Boring No. TS-S0OIL-04
Client Reference TAUM SAUK 06-3551 Depth (in} 5-11
Froject No. 2006-060-01 Sample No, s-2
Lab 1D 2006-080-01-T4 Visual Description BEROWN, REDDISH BROWN AND
GRAY MOTTLED CLAY

Sample (fundiﬁuns: UNDISTURBED, INUNDATED AND DOUBLE DRAINED

Maximum Shear Normal
Stress (psl) Stress (psi) Overall Regression Analysis
15.84 (1) 20 Slope = 0.66
26.74 (2) 40 c = 1.88
42.24 (3) 60 O = 33.4 degrees
Selected Shear Normal
Paints Stress (psi) Stress (psi) Selected Points Regression
1 15.84 20 Slope = 0.54
2 26.74 40 C = 4,95

e = 28.6 degrees

4f=§

SHEAR STRESS vs. NORMAL STRESS

160 T T
C = 485 | | | ,
140 +—— - i |
{olo = 288°
120 +—— - T = :
1 |
_ | | |
g 100 - —— i — —
& |
E .
bl = 4 X
: |
fap——— =
| 6; _--___‘____.-—"'--. il
: ..--"'---:-
|
| |
| :
0 10 20 a0 a0 50 60 70 B0 80 100

Mormal Stress (psi)

Note: Graph not to scale

Tested By ™ Date  3/3/06 Approved By TN Date 5}; ! D&
page 1af 3 DCN: CT-521 DATE: 12112/05 REV: 4 o iy Documents \DSHEARYPCA2008 080-01-7405 xiglFNAL PLOT
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eotechnics

INTEGRITY IM TESTING

DIRECT SHEAR
ASTM D 3080-04 (SOP-521)
Client PAUL C. RIZZO & ASSOC. Boring No. TS-S0IL-04
Client Reference TAUM SAUK 08-3551 Depth (in) 5-11
Froject No. 2006-060-01 Sample No. 8.2
Lab ID 2006-060-01-74 Visual Description BROWN, REDDISH BROWN AND
GRAY MOTTLED CLAY

Sample ?nnlﬂtinns: UNDISTURBED, INUNDATED AND DOUBLE DRAINED

Maximum Shear Moermal
Stress {psl} Stress (psl) Overall Regression Analysis
15.84 (1) 20 Slope = 0.66
26.74 (2) 40 c = 1.28
42.24 (3) 60 ] = 33.4 degrees
Selacted Shear Marmal
Foints Stress (psi) Stress (psi) Selected Points Regression
1 15.84 20 Slope = 0.54
2 26.74 40 c = 4.95
@ = 28.6 degrees
SHEAR STRESS vs. NORMAL STRESS
160 -
C = 495
140 —
@ = 286 °
120 | {G __'“(_p" = :_,ﬁ___'__.n" - ll
= 100 ! — Zh
i i ; Fo
T 1 — -
: hH=F
g @0 < -
(7]
g
& 60 —
___'_,_.-_-"-"_'_'r --____,_-'
i 3 ;[5?::_:___ | ——]
) —"_"'_"'__'-'.-____-—:"
'-. ,.——“s'—%é‘i
° :,;;;@"" )
0 "'-ﬁ i | ; . s - .
0 10 20 30 a0 50 &0 70 80 &0 100
Normal Stress (psi)
Mote: Graph not to scale
Tested By ™ Date  3/3/06 Approved By TNZ Date 3)3 Joe
page Tofs DCN: CT-521 DATE: 121205 REV: 4 = C:iMy Docomenis \DSHEARYPCRI00E-060-01- T405 xla]FINAL FLOT
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INTEGRITY IM TESTING

DIRECT SHEAR
ASTM D 3080-04 (SOP-S21)

Client PAUL C, RIZZO & ASSOC. Boring No. TS-S0IL-04

Client Reference TAUM SAUK 08-3551 Depth (in} 5-11

Project No. 2006-060-01 Sample No. s5-2

Lab D 2005-0680-01-74 Vlisual Description BROWN, REDDISH EROWN AND
GRAY MOTTLED CLAY

Sample Conditions: UNDISTURBED, INUNDATED AND DOUBLE DRAINED

&D SHEAR STRESS vs. HORIZONTAL DISPLACEMENT

330

25.0

Shear Stress (psi)

15.0 4

100 4§

5.0 4

Do * T t - +
0.000 0,100 0.200 0.300 0,400 0.500 0,600
Horizontal Displacement (in.)
—a—720 psi —a— 40 psi —s—E0 psi
TestedBy TM  Date 3/3/06  Approved By DB Date 3 JB Jo b=
page 2005 DCN; CT-521 DATE: 1212105 REV: 4 CAMy Documenis\DSHEARVPCRAN08-060-61-T4D5 xis]PLOT
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Cliem

Client Reference

Project No.
Lab ID

Sample Conditions:

DIRECT SHEAR
ASTM D 3080-04 (SOP-321)
PAUL C. RIZZO & ASSOC. Boring No.
TAUM SAUK 06-3551 Depth (in)
2006-060-01 Sample No.
2006-060-01-74 Visual Descriplion

UNDISTURBED, INUNDATED AND DOUBLE DRAINED

eotechnics

IMTEGRITY IN TESTING

TS-S0IL-04

5-11

5-2

BROWN, REDDISH BROWN AND

GRAY MOTTLED CLAY

Machine 1D # G 783 SHEAR BOX DATA
Wi.of Wet Specimen & Ring{gm) 609.02 Specific Gravity (Assumed) 2.70
Weight of Ring (gm) 457.26 Volume of Solids(cc) 445
Weight of Wet Specimen (gm) 151.76 Initial Consolidation Dial Reading (in.) 0.0
Initial Specimen Height (in) 1 Final Consolidation Dial Reading (in.) 0.0127
Specimen Diameter (in) 2.5 Corrected Final Cons. Reading (in.) 0.0069
Vet Density (pcf) 117.8 \pid Ratio Before Consolidation 0.81
Dry Density (pcf) 93.3 Void Ratio After Consolidation 0.79
Moisture Content Before Test After Test Testing Parameters
Tare 1D 16 3
Wi Wet Soil & Tare {gm) 258.13 189.25 Mormal Stress{psi) 20
Wi Dry Soil & Tare (gm) 22369 156.08
Wit. Tare (gm) g2.70 36.04 Strain Rate(in/min) 0.00144
Wi, of Water (gm) 34.44 3317
Wit. of Dry Soil (gm) 130.99 120.04 Machine Deflection {in.} 0.0053
Moisture Content (%) 26.3 276
N - -~ o - I Vertical ==
Horlzontal Shear Shear Vertical Dial Displacement  Shear To
Displacement Force Stress Reading (+)iner (-}decr Mormal
{in) {Ibs) {psi) {in} {in) Ratio
0.000 0.0 0.00 0.0000 0.0000 0.00
0.005 2.0 0.41 -0.0008 0.0008 0.02
0.009 119 2.42 -0.0024 0.0024 0.12
0015 231 4.7 -0.0028 0.0029 0.24
0.020 M6 6.44 -0.0029 0.0029 0.32
0.025 389 7.92 -0.0029 0.0029 0.40
0.035 49.9 10.16 -0.0029 0.0029 0.51
0.050 62.1 12.64 -0.0028 0.0028 0.63
0.060 66.6 13.56 -0.0026 0.0026 0.68
0.075 70.8 14.42 -0.0023 0.,0023 0.72
0.100 752 15.33 -0,0021 0.0021 0.77
0.121 77.0 15.69 -0.0021 0.0021 0.78
0,136 77.8 15.84 -0.0021 0.0021 0.72
0.161 77 15.84 -0.0021 0.0021 0.72
DA77 77.3 15.75 -0.0021 0.0021 0.79
0187 76.3 15.54 -0.0021 0.0021 0.78
0.217 742 15.12 -0.0022 0.0022 0.76
0.253 737 15.01 -0.0025 0.0025 0.75
0.294 73.5 14.97 -0.0025 0.0025 0.75
0.324 73.0 14.88 -0.0027 0.0027 0.74
0.354 71.7 14.61 -0.0026 0.0026 0.73
0.384 i B 14.49 -0.0026 0.0026 0.72
0.420 70.6 14.39 -0.0028 0.0026 0.72
0.455 70.5 14.36 -0.0029 0.0029 0.72
0.500 69.6 14.18 -0.0028 0.0028 0.71
Tesied By TM  Date F/1/06 _ Input Checked By (o __ Dale_3-3 -0
page Jols DCN: CT-521 DATE: 1212105 REV: 4 £ AMy Documan\DSHEARVPCR208-060.01-T405 xiz) Shee! 1
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eotechnics

DIRECT SHEAR INTEGRITY N TESTING
ASTM D 3080-04 (SOP-521)
Cliert PALL C. RIZZO & ASSOC, Boring No. TS-S0IL-04
Client Reference TAUM SAUK 06-2551 Depth (in) 511
Froject Mo. 2006-060-01 Sample No. 82
Lab ID 2006-060-01-74 Visual Description EROWN, REDDISH BROWM AND

Sample Conditions:

GRAY MOTTLED CLAY

UNDISTURBED, INUNDATED AND DOUBLE DRAINED

Machine 10 # G 783 SHEAR BOX DATA

Wi.of Wel Specimen & Ring{gm) 349.48 Specific Gravity (Assumed) 270

Weight of Ring (gm) 203.58 Volume of Solids(cc) 42.0

Weight of Wet Specimen (gm) 145.9 Initial Consolidation Dial Reading {in.) 0.0

Initial Specimen Height (in) 1 Final Consolidation Dial Reading (in.) 0.0400

Specimen Diameter (in} 25 Corrected Final Cons. Reading (in.) 0.0326

\Wet Density (pcf) 113.2 \oid Ratio Before Consolidation 0.91

Dry Density (pcf) 88.1 Void Ratio After Consolidation 0.85

Moisture Content Before Test After Test Testing Parameters

Tare D D-3 D-1

Wi Wet Seil & Tare {gm) 23513 181.63 MNormal Stress(psi) 40

W Dry Soil & Tare (gm) 190.91 149.72

WL, Tare (gm) 36.05 34 .68 Strain Rate(in/min) 0.00144

Wit of Water (gm) 4422 31

Wt. of Dry Soil (am) 154,86 115.04 Machine Deflection (in.) 0.0074

Moisture Content (%) 28.6 217

T T T — — verical ===
Horizontal Shear Shear Vertical Dial Displacement  Shear To
Displacement Force Stress Reading (+)iner,(-}deer  Marmal
{in} {lbs) (psi} {in) (in} Ratio
0.000 0.0 0.00 0.0000 0.0000 0.00
0.004 16.6 3.38 0.0002 -0.0002 0.08
0008 29.8 6.07 0.0002 -0.0002 0.15
0.012 8.5 7.84 0.0002 -0.0002 0.20
0.017 46,0 9.37 0.0002 -0.0002 0.23
0.03 64.4 13.12 0.0000 0.0000 0.33
0.045 78.2 15.94 0.0025 -0.0025 0.40
0.055 869 17.69 0.0042 -0.0042 0.44
0.068 96.3 19.61 0.0067 -0.0067 0.49
0.080 102.2 20.82 0.0082 -0.0082 0.52
0.095 108.1 22,02 0.0093 -0.0093 0.55
2115 114.4 23.:1 0.0108 -0.0108 0.58
0.13 118.0 24.03 0.0114 -0.0114 0.60
0.156 1223 24.91 0.0124 -0.0124 0.62
0172 1249 2545 0.0126 -0.0126 0.64
0.182 1271 25.89 0.0127 -0.0127 0.65
0.213 1279 26.06 0.0127 -0.0127 0.65
0.238 128.3 26.13 0.0127 -0.0127 D.65
0.269 129.5 26.39 0.0126 -0.0126 0.66
0.320 130.6 26.60 0.0127 -0.0127 D.66
0,351 130.8 26.65 0.0126 -0.0126 0.67
0,381 1313 26.74 0.0127 -0.0127 067
0.427 1308 26.65 0.0127 -0.0127 0.67
0.463 129.9 26.47 0.0127 -0.0127 0.66
0.503 129.7 26.43 0.0127 -0.0127 0.66
Tested By T Date 3/2/06 input Checked By [eNe] Date 3- 2- D&
page 4 of 5 DCN: CT-521 DATE: 1212005 REV: 4 n.wmw;;usmwmnm-nMr.rms.rmsecm
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DIRECT SHEAR INTEGRITY [N TESTING
ASTM D 3080-04 (SOP-321)
Client PAUL C. RIZZO & ASSOC. Boring No. TS-S0OIL-04
Client Reference TAUM SAUK 08-3551 Depth (in) 5-11
Project No. 2008-0860-01 Sample No. 5-2
Lab ID 2006-060-01-74 Visual Description BROWN, REDDISH BROWN AND
GRAY MOTTLED CLAY
Sample Conditions: UNDISTURBED, INUNDATED AND DOUBLE DRAINED
Machine ID # G TB3 SHEAR BOX DATA
Wi.of Wet Specimen & Ring{gm) 611.35 Specific Gravity (Assumed) 270
Weight of Ring (gm) 45726 Volume of Solids(cc) 46.3
Waight of Wet Specimen (gm) 154,09 Initial Consolidation Dial Reading (in.) 0.0
Initial Specimen Height (in) 1 Final Consolidation Dial Reading (in.) 0.0516
Specimen Diameter (in) 2.5 Corrected Final Cons. Reading (in.) 0.0428
Wet Density (pcf) 119.6 Void Ratio Before Consolidation 0.74
Dry Density (pcf) 96.9 Void Ratio After Consolidation 0.66
Moisture Content Before Test After Test Testing Paramelers
Tare |12 o1 1399
W1, Wet Soil & Tare {gm) 154.55 190.84 Mormal Stress(psi) 60
Wi. Dry Soil & Tare {gm) 134.96 159.47
Wi, Tare (gm) 51.22 38.16 Strain Rate(in/min) D.00144
Wi. of Water (gm) 19.59 .37
Wi, of Dry Soil (gm) 83.74 121.31 Machine Deflection (in.) 0.0088
Moisture Content (%) 234 259
< - T . Vertical
Horizontal Shear Shear Vertical Dial Displacement  Shear To
Displacement Force Stress Reading (+)iner.(-)decr  Normal
(in} {los) {p=i) {in) {in) Ratio
0.000 0.0 0.00 0.0000 0.0000 0.00
0.005 10.2 2.07 0.0000 0.0000 0.03
0.0o8 26.6 5.41 -0.0001 0.0001 0.09
0.013 47 .8 9.73 0.0000 0.0000 0.16
0.017 704 14.35 -0.0001 0.0001 0.24
0.031 127.9 26.06 0.0000 0.0000 0.42
0.047 168.3 34.29 -0.0002 0.0002 0.57
0.057 187.1 B2 -0.0002 0.0002 0.64
0.072 202.1 41.16 -0.0001 0.0001 0.68
0.088 207.3 42.24 -0.0001 0.0001 0.70
0.118 206.3 42.02 0.0002 -0.0002 0.70
0.134 205.2 41.80 0.0005 -0.0005 0.70
0.150 203.9 41.54 0.0011 -0.0011 0.69
0.160 203.3 41.41 0.0017 -0.0017 0.69
0,175 2021 41.186 0.0023 -0.0023 0.69
0.196 200.0 40.74 0,0026 -0.0026 0.68
0.216 198.8 40.51 0.0034 -0.0034 0.68
0.252 195.8 39.88 0.0044 -0.0044 0.68
0.283 194.3 39.57 0.0055 -0.0055 0.68
0.324 192.4 39.20 0.0060 -0.0080 0.65
0.255 189.9 38.69 0.0063 -0.0063 0.64
0.285 186.7 38.04 0.0066 -0.0066 0.63
0.421 183.0 37.28 0.0072 -0.0072 0.62
0.462 180.0 36.67 0.0075 -0.0075 0.861
0.503 177.5 36.16 0.0081 -0.0081 0.60
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MOISTURE CONTENT
ASTM D 2216 (SOP-§1)

eotechnics

INTEGRITY [N TESTING

Client PAUL C. RIZZO
Client Reference TAUM SAUK 06-3551
Project No. 2006-060-01
Lab ID 087 069 070 072 074
Boring No. TS-SOIL-01 TS-SOIL-02 TS-SOIL-02 TS-S0IL-03 TS-SOIL-04
Depth (in) 9-14 7-12 12-19 7-15 5-11
Sample No. s-2 52 5-3 5.2 52
Tare Number 1126 D-3 B84 614 497
Wt. of Tare & WS (gm) 4176 163.32 352.07 149.02 217.03
Wt of Tare & DS (gm) 375.00 136.51 205,88 138.68 166.58
Wi, of Tare (gm) 84.89 36.05 109.76 8469 B.24
Wt. of Water (gm) 42.51 26.81 56.19 10.34 50.45
Wit of DS (gm) 2802 100.46 186.12 5399 158.34
Water Content (%) 14.6 26.7 30.2 19.2 319
Notes NA
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